28656-G01

[EZG0O]

a ISR Company

SERVICE PARTS MANUAL

ELECTRIC & PRECISION DRIVE SYSTEM™™
PERSONAL VEHICLES & FLEET GOLF CARS

MODEL YEAR: 2001
REVISED: 11/2001



SERVICE PARTS MANUAL

ELECTRIC &
PRECISION DRIVE SYSTEM™
PERSONAL VEHICLES

& FLEET GOLF CARS

VEHICLES

FREEDOM

PDS FREEDOM

FLEET GOLF CAR

PDS FLEET GOLF CAR
SHUTTLE 2+2

E-Z-GO Division of Textron reserves the right to make design changes without obligation to make these changes on units previously sold and the information
contained in this manual is subject to change without notice.

E-Z-GO Division of Textron is not liable for errors in this manual or for incidental or consequential damages that result from the use of the material in this manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 010-1-706-798-4311, FAX: 010-1-706-771-4609
E-Z-GO DIVISION OF TEXTRON, INC., P.O.BOX 388, AUGUSTA, GEORGIA USA 30903-0388

Service Parts Manual Page i



NOTES

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
distributor, E-Z-GO Branch or the E-Z-GO Warranty Department with vehicle serial number
and manufacturer code.

The use of non E-Z-GO parts may void the warranty.

Overfilling of batteries may void the warranty.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

As with all electric vehicles, the batteries must be checked and recharged as required or at a
minimum of 30 day intervals.

Page ii Service Parts Manual



GENERAL INDEX

N

SECTION Page No.

How 1o use the E-Z-GO Service Parts ManUAaL............oooveiiiiiieeieeeeececeeesesesesse s e s et e eseerereressesessesesessasasassanans vii

ILLUSTRATED PARTS BREAKDOWN:

ACCELERATOR
L =T r= L = o ) PP P PP A-1
L Xere= 1= = Lo g =T = | PRSP A-2
BATTERY CHARGER
* PowerWise™ Battery Charger, PowerWise™ + Battery Charger.........cccevceiieiieirceie e B-1
o Lester Battery CRargers ..o e ettt st sttt s snee e B-9
BODY
¢ Front Cowl, Instrument Panel, Front Shield, Ashtray Kit.........cccccevoerrivimr i C-1
* Floorboard, Floormat, ROCKEr PANEl ..........cocieiiiiiiiiiii ettt se e e e e e s e e sesesrenenenaens Cc-2
* Seat Wrap Support, Battery RACK ........ooeiiiiiiie ettt e e e C-3
* Rear Body, Access Lid, Scuff Guards, BUMPET..........coi ittt eiee e eee e C-4
* Rear Body-Shuttle 2+2/Convertible Carrier, Footrest, Two Bag Attachment ..........ccccevveevvecennens C-5
* Sand Bottle and Basket Divot Repair Kit, Side Basket, Center Basket .........c..cccceceveiiccnen e, C-6
* Message Holder, Cooler Jug, Cooler Box, Rake and Holder .........c.ccccvvevvceriivn v C-7
* Four Bag AtachmMeNt ... ..ot et e e e s e e n e e nnen e e C-8
BRAKES
* Brake Pedal With Lights.......coo ettt e e s e e D-1
* Brake Pedal WithOut LightS........coicriiir ettt e e D-2
e Equalizer and Brake Cables...... ..ottt s e e e e D-3
* Wheel Brake ASSEmMDIY ... ..ottt e e D-4

DIRECTION SELECTOR
LI BT (=Toi (o A IR 1= (=T (o ] (R E-1

DIRECTION SELECTOR (PDS)
LI BT (=Toi (o A IR 1= (=T (o ] (R E-5

ELECTRONIC SPEED CONTROL
* Electronic Speed Controller, SOIEN0IM. ........ccorciiiirir et s e F-1

ELECTRONIC SPEED CONTROL (PDS)
* Electronic Speed Controller, SOIEN0IM. ........ccorciiiirir et s e F-5

ELECTRONIC SPEED CONTROL (HD)
* Electronic Speed Controller, SOIEN0IM. ........ccorciiiirir et s e F-9

Service Parts Manual



GENERAL INDEX

SECTION Page No.
ELECTRICAL SYSTEM

» Charger Receptacle (PDS), WIMNQ .....ueuriiiretietr ettt ettt e G-1

* Charger Receptacle (NON PDS), WilNQ ....coociiiiei ettt ee e e en e s G-2

e Horn, FUSE BIOCK, HOUF METET .....c.oooiiiiieieie ettt ettt rese e s e s e s e e sese e seseressesesee e se e sasasannn G-3

* Turn Signal, Key Switch, State of Charge Meter ... G-4

* Brake Pedal & Taillight CONNECHONS .....ooiii i e G-5

* Headlight and CONNECLIONS. ...ttt e e e e n e s e nesanne s G-6

o IGNItION SWItCHh WIKING ..ottt e et sttt e G-7

ELECTRIC MOTOR
L3 = (=Tt g T Y, (o] (o SRRSO H-1

FRONT SUSPENSION (Early Production, for Jan. 2001 and Later see ‘Front Suspension and Steering’)
* Front Axle, Spindle, Wheel Hub, Shock Absorber, Spring.......cccoirivierccinnree e eece e J-1

FRONT SUSPENSION AND STEERING (Jan. 2001 and Later)

* Front Axle, Spindle, Wheel Hub, Tie Rod, Steering Column and Wheel ..........ccccccriiiiiiiccinennnn. J-5
REAR AXLE

LN =Y N (=3 1 1= 1 O K-1
REAR SUSPENSION

* Leaf Spring, U-Bolt, ShOCK ADSOIDET .........coiiiiiiiii et s L-1

SEATING AND BAG HOLDER, GOLF CAR
» Seat Back, Bag Holder, Seat Bottom, Hip Restraint ... M-1

SEATING, SHUTTLE 2+2

* Front Seat Back, Front Seat Bottom, Hip Restraint..........ccooccoieiiiincceinccee e M-5
* Rear Seat Back, Rear Seat Bottom, Hip Restraint ..ot M-6

SEATING, CONVERTIBLE CARRIER

* Front Seat Back, Front Seat Bottom, Hip Restraint.........ccceecvevirieeccrn v M-9
* Rear Seat Back, Rear Seat Bottom, Support Frame ... M-10

STEERING (Early Production, for Jan. 2001 and Later see ‘Front Suspension and Steering)
* Rack and Pinion Assembly, Tie Rod Assembly, Steering Column, Steering Wheel...................... N-1

TOW BAR, PERMANENT

L [o X T = T T TR TUT P-1
L [o X Y = P T o 11 o o T P-2

iv Service Parts Manual



GENERAL INDEX

TOW BAR, CASUAL

* TOW Bar, T RO.... oottt e e s s s e e se e e e e e e nnennne e P-5
SECTION Page No.
WEATHER PROTECTION, GOLF CAR

® SUN TOP Kt ...ttt s e sree s ere e s e e e e e e e e e e e e e e e e e e nnennnena Q-1

* Split Windshield Kit, Full Windshield Kit, Rear View Mirror Kit ..........cccovvevriercecvcver e Q-2

* Weather Enclosures, Golf Bag Cover/Rain CUrain........cccc i vceeiiii it Q-3

WEATHER PROTECTION, SHUTTLE 2+2

® SUN TOP K ettt ettt et st s e s aee s she e s e e e see e et e e st e et e e neesresneenas Q-7

* Split Windshield Kit, Full Windshield Kit, Rear View Mirror Kit ..........ccccoeecviiiiiiccinn e, Q-8
WHEELS AND TIRES

¢ Tire, Wheel Rim, VAIVE SEEM ......ocieieieicicici ettt ettt eeee e seseseaaananaesesasnenes R-1

* Chrome Hubcaps, SpoKe HUDCAPS ....c.oov ittt ettt e R-2
SPECIALTY PRODUCTS ...ttt ettt e e et ete e e e e et e e e e e et e e e e e e neaae e e sanneaeaeesaneaeaaenanneas Appendix - A

* Special Tools

¢ Paint

¢ Performance Products

ACCESSORIES ...ttt ettt ettt e et et e et e et e e st e aabe e baesabe e ebaeseae e e e et e et e aneeaneenane Appendix - B
* Accessory Listing

Service Parts Manual



GENERAL INDEX

vi

Service Parts Manual



HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

This manual is divided into several sections:

* GENERAL INFORMATION
* |LLUSTRATED PARTS BREAKDOWN
* APPENDIX

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* GENERAL INDEX
* HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

The third section, APPENDIX, contains a listing of specialty products and accessories.

USE OF THE MANUAL
To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Service Parts Manual vii



HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

Title Title

T
— N
s
i

RN,
. \\\\\\\\\\\\\\\\\\\\
SN

S5

S S
s S
e ——
e

Sy
SR S
. -— s
M
U
.

S
\\\\\\\\\\\

Sy
Sy S

S

. N

Sy
\\\\\\\\MW
SRR

R —

Left hand illustration page . .
{continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the General Index and select the most appro-
priate title.

¢ Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying description
for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
¢ Locate the part number or description in the appropriate column on the parts list page.

NOTE: Itis suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by E-Z-GO and the asterisk (*) indicates that the part depicted is
not available for sale by E-Z-GO.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the E-Z-GO Service Parts Department.

viii Service Parts Manual



ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual



ACCELERATOR

N\

Electric Vehicle

1 - Includes Items 3 - 19, 21, 23, 26 - 43

2 - Includes ltems 3 - 17, 20, 21, 24 - 43
31 - Includes Items 32 - 35
33 - Includes Items 34, 35

”’ To Hamess
~ from

Direction
Selector

Page A-1 Service Parts Manual




ACCELERATOR

Electric Vehicle

To Harness

from
Direction

Selector

Page A-2

Service Parts Manual



ACCELERATOR

N

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 73333-GO1 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 19, 21, 23, 26 - 43)............... 1
2 73333-G05 PEDAL BOX ASSEMBLY, PDS MODEL ONLY

(INCLUDES ITEMS 3 - 17, 20, 21, 24 = 43) co.ooreeoeeereeeeeeeeeesereereeeeeeeeseseneneseees 1
3 25853-G01 PEDAL BOX AND COVER (SEAL AND BEARING).........ccoccvvieerierenrienanne 1
4 25854-G01 INDUCTIVE THROTTLE SENSOR ....oooiiiiiiiees ettt seee e 1
5 00983-G01 SELF THREADING NUT, 3/16" ...ccoi et eee e ereeessvee s senessee s s 2
6
7 25857-G01 PLUNGER SLEEVE ...ttt cree e ee e sar e 1
8 28443-G01 PLUNGER.......coiii ettt e et ee e s sr e e e s st e e e e e saraeeeenan 1
9 28444-G01 PLUNGER CAM......ooi it cctie e s stessevee s ee e sssee e sssseae s ssaesssee e s sneeenns 1
10
11 73332-G01 ACCELERATOR ROD ...coiiii ittt 1
12 00532-G4 LOCK INUT, 5/16 - 24 ...ttt ettt ee e ctae e st e e e s r e e e 1
13 10385-G4 YOKE (ADJUSTABLE)......cotiiiierceeeree sttt see e s sessseee s svee e e e s ssnee s e 1
14 17677-G2 SPRING RETAINER, 3/8" ...t eeeiecieerere e eeee e s see s e e sse s e s e e 1
15 73046-GO1 COMPRESSION SPRING .....ooitiiiiiiieiniicetessieee s seeenesssen e s seaas e 1
16 17979-G1 ACCELERATOR ROD BUSHING .......ccoo it 1
17 17677-G1 SPRING RETAINER, 1/2" ... et s et eee s see s s s e e e 1
18
19 25861-G01 MICRO SWITCH.......ooeiiii ettt s e s s e s 1
20 25861-G02 MICRO SWITCH (PDS MODEL ONLY)...coiiiiiiiiiieiiieee et seineee s seneeeeas 1
21 00982-G01 SCREW, #4 - 14 X 5/8" LG ....eeieoeeeeceeeeeee e ecteesreee s seee e s e ssvee s s sene s e s s 2
22
23 25879-G03 WIRING HARNESS (PEDAL BOX ASSEMBLY) .....coocciitieeceee e 1
24 25879-G05 WIRING HARNESS (PEDAL BOX ASSEMBLY) (PDS MODEL ONLY) ....... 1
25
26 00684-G6 SCREW, #8 - 32 X 3/4" LG ....eeeveeeeceeeetee et reee s see e st e ssse e s sene s e e s 4
27
28 70116-GO1 ACCELERATOR PEDAL BRACKET......c oottt 1
29 00984-G01 SCREW, #8 - 10 X 1/2" LG ...eeeeeeeeeveeeeeee et sereee s s e st e ssve e s s sene s e s s 4

Page A-3 Service Parts Manual




N

Electric Vehicle

ACCELERATOR

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
30
31 25799-G01 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 32 - 35) ........... 1
32 * ACCELERATOR PEDAL ....ooi ettt s s s 1
33 27844-G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 34, 35) ........... 1
34 27512-G01 ACCELERATOR PEDAL PAD ..ottt 1
35 15766-G1 OVAL RIVET 3/8" X 3/8" LG .eesceeeervereceee s eee e ee e sesee e ree e ssvee s s 6
36
37 17838-G1 BUSHING ...ttt e e e e e s a e e e e s e 3
38 70134-GO1 o 7 I Y I | 1
39 00986-G01 PUSHNUT, 9/32" L.D. ..eeieeeecieeceee et er e veeesreee s see s erene s svee s e snne s e e s e 1
40
41 10386-G3 CLEVIS PIN, 5/18" X 1" LG . e ciitee e cccitee e e seree e e s see e s srae e e 1
42 17255-G1 TEFLON WASHER, 5/16"......cccceee et sstee st sssvee s see e s s 1
43 10387-G3 COTTER PIN, 3/32" X 3/4" LG ..o ceee e recee e seee e seeesseee s sveessen e sreeens 1
44
45 00715-G2 BOLT, 5/16 - 18 X 13/168" LG ... ceiiieee ettt 4
46 70135-GO1 PEDAL PIVOT COVER.......ooii it sens st e seee e se e snee s e s snee e 1
Service Parts Manual Page A-4




Electric Vehicle

BATTERY CHARGER

v/ -2/ 99 - € swas)| sepnjou| - ¢
0/ - & sway sepnpou; - |

pleog |onuo)
wol a3y

Service Parts Manual

Page B-1



A\

Electric Vehicle

BATTERY CHARGER

Transformer

To Amp Fuse

To Black/
Control Board (s>

WHT from
Transformer

Service Parts Manual

Page B-2



Electric Vehicle

BATTERY CHARGER

AUIS EMIN\

¥S
pJod D wolj 1HM

NOLLVTIVLSNI H3L3INNV

NOILLVTIVLSNI
937 HIWHO4SNVHL

SNOILOINNOD
advosd T041NOD

pieog induj
Jamod uo
NHO 01 NHO

pJeog induj
Jamod uo
NYg 01 N4g

p102 D Woly
a3d o Mg

JuIsyesH uo
di5 reousoe|3
o1 g3d

Service Parts Manual

Page B-3



BATTERY CHARGER

NOILVTIVLSNI
advodg 1LNdNI 43amod

p10) OV wol Mg
Jswilojsuel] wol Mg
Jswuojsuel] wolj Mg

pleoq |01ju0) Wwolj Ny

TIv1i3a ONIGNNOYHD

Jabreyn -

JO oI

¢ - €€ swa)| sepnjou| - gg

A1gin3assv 319vO 2d

pieog induj Jamod
pieog induj
uo dx oL lamod uo

Joyoede)

T

Page B-4

Service Parts Manual

Electric Vehicle

Mod
plo) OV —X Em%m_
induj
ﬁ Jamod
0l NHD sapoiq 0

TIVL13a H3WHO4SNVYHL

01 NHO/M3IA

Q)
pi00 Jv
O




BATTERY CHARGER

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 28115-GO1 POWERWISE™ CHARGER (INCLUDES ITEMS 3 - 70) .cccoveviciieie e 1
2 28115-G02 POWERWISE™ + CHARGER (INCLUDES ITEMS 3-66, 72 - 74) .....ccccven...... 1
3 * L0 1] 1
4 00513-G6 SCREW, #8 - 18 X 1 3/4" LGi.eeiiiiiiie et eene e s 2
5 00559-G4 WASHER, #8 ...ttt e et e e sr e e e s s aee e e nane 2
6 11572-G3 EXPANSION NUT ..ot ser e svee et e st e s e sse s sn e snsee e sneeenns 2
7 28104-GO1 HEAT SINK ..ottt ree e et ee e s st e e e s st e e e e e sanasaeeeenan 1
8 00372-G4 SCREW, #8 - 32 X 1/2" LG ..eeeeiie ettt ene e 4
9 00559-G4 WASHER, #8 ...t s e s e e e s s ree e e 4
10 00565-G4 LOCK WASHER, #8 ......oeiiiieecceie e ssteeseee s ee s ssaee s sneessseee s snaesssee e e sneeenns 4
11 00526-G1 [ I 5 PR 4
12 28548-G01 DIODE. ... ittt e e e s st e e e st e e e e s sr e e e e e sanreeeeenan 1
13 01005-G01 SCREW, #6 - 19 X 5/168" LG ...oo ettt e see s seee s s s 3
14 00559-G3 WASHER, #6 ....cco ittt s e s s s e s e s ee e s sareeeened 3
15 28111-G01 SUPPORT SPACER ...ttt 3
16 28110-GO1 ELECTRICAL CLIP ...ttt ettt st e ee e s seae e e s see e e e sanae e e s nan 1
17
18 * 010 1Y 1
19 28102-G01 HANDLE ...ttt e st e s ae e e s sasae e e e ns s ae e e s ssneaaenas 1
20 00614-G4 SCREW, #8 - 18 X 1/2" LG ..eeeeiii ettt s 6
21 28136-G01 LABEL (VENTILATION) .....ceiiriceie e cteesceresevee e e s sveeesnee s sssnee s sneeesseeeesneeenns 1
22 28136-G02 LABEL (CORD CONDITION).....cciiiiiiectrrreeeerereeseveeeseresseeessseesseressssenenns 1
23
24 26979-G01 CAPACITOR BRACKET ...ttt e e s 1
25 28109-G01 L0 X O 8 0 S 1
26 00969-G01 SCREW, #8 - 32 X 3/8" LG ...ueeeeceeeeeeeeseee s veeesreee s see e st e ssvee s s sene s e s s 3
27 00414-G5 BOLT, 1/4 - 20 X 5/8" LGi....uiiiiiiiiiiieiesiciieee e scieee e sessaese s sssae e e s ssae e e s nsneene s 3
28 11027-G2 LOCK NUT, 1/4 - 20 ittt seeee e e staee e s s se e e e s snen e e e sansaeeesnans 3
29 19388-G4 F O 7 | {5 S 1
30 13557-G2 STRAIN RELIEF (AC) ...ceetieiiieccteee e sser e seeesee e s sveeseseee s svee s ssneessssne e s ennas 1

Page B-5 Service Parts Manual




N

Electric Vehicle

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

BATTERY CHARGER

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 13557-G3 STRAIN RELIEF (DC) .ottt 1
32 28137-G02 DC CORD AND HANDLE ASSEMBLY (INCLUDES ITEMS 33 - 42).......... 1
33 73051-G11 PLUG (TOP HALF)...cooiireeceeee e et 1
34 73051-G12 PLUG (BOTTOM HALF)....oi et 1
35 73051-G27 AUXILARY CONTACT ...t 1
36 73331-GO1 DC CORD ...ttt e s s e 1
37 73051-G14 MALE PIN ..o e s s 2
38 73051-G08 BRASS SCREW, #10 - 32 X 1/2" LG ...oo i 2
39 73051-G15 MAGINET ... et s e e e e 1
40 73051-G16 SCREW, #6 - 32 X 1/2" LG (STAINLESS STEEL) .....cccoecvirrecernrnee 2
41 73051-G10 LOCK NUT, #6 - 32 ...ttt e s 4
42 73051-G17 SCREW, #6 - 32 X 1" LG it 2
43
44
45 28105-G01 AMMETER ... e e 1
46 01051-G01 SCREW, #8 - 15 X 1/2" LGi..eoe ettt 2
47 00559-G4 WASHER, #8 ... e et e e e 2
48 01003-GO1 BRASS WASHER, #10....c.co it 4
49 22589-G2 SHOULDER WASHER, #10 ......oiiieeeeeeeeeeeee et 1
50 00771-G6 NYLON WASHER, #10....co ittt 1
51 00528-G4 NUT, #10 - B2, ot s s e 3
52 28106-GO1 5O AMP FUSE ..ot s e 1
53 00565-G5 LOCK WASHER, #10 ..ottt s e 4
54 00378-G4 SCREW, #10 - 24 X /2" LGieoc et 2
55 00526-G3 NUT, #10 - 24 e e e e 2
56 28103-GO01 TRANSFORMER ..ot et e e e 1
57 27877-G01 SPACER SUPPORT ...ttt e s 4
58 17618-G1 WIRE TIE ..ot s 2
59
60 00372-G3 SCREW, #8 - 32 X 3/8" LGi..c.ieiiirrerieerereeesr e sscssne et sersne s 1

Service Parts Manual



BATTERY CHARGER

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 25977-G32 16 GAWIRE (GREEN 4") ...ttt sttt 1
62 00565-G4 LOCK WASHER, #8 ......oeiiiieecceie e ssteeseee s ee s ssaee s sneessseee s snaesssee e e sneeenns 1
63 00526-G1 L I R 1
64
65 00565-G7 LOCK WASHER, 1/4" ...ttt ettt e s s ssae s e s e s s a e e 2
66 00532-G2 L I A R 2
67
68 * LABEL (POWERWISET™) ...ttt siene e crae e s sre e e s saree e e s nane 1
69 28566-G01 CONTROL BOARD......ccccttiecteerctr e rveesseee s svee e s seee s sveeessee s sssee s ssane s sanessnnneen 1
70 28566-G03 POWER INPUT BOARD......coci e ceeecteercee e eeeseeesee e sse e s snaesseeessneeenns 1
71
72 * LABEL (POWERWISE™ 4) ...iiieei et sciie e sieee e seae e s see e e e sasae e e s nane 1
73 28566-G02 CONTROL BOARD......ccccttiecteerctr e rveesseee s svee e s seee s sveeessee s sssee s ssane s sanessnnneen 1
74 28566-G04 POWER INPUT BOARD......coci e ceeecteercee e eeeseeesee e sse e s snaesseeessneeenns 1

Page B-7 Service Parts Manual



Electric Vehicle BATTERY CHARGER

N\

Service Parts Manual Page B-8



BATTERY CHARGER, LESTER, 36 VOLT Electric Vehicle

N\

j

guooooiiaeanaoo
doooooueenaoy
Coooooiieeanoy
doaoooooeonnon

0

Page B-9 Service Parts Manual



N

Electric Vehicle

BATTERY CHARGER, LESTER, 36 VOLT

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION

QTy.

1

28516-G01

28380-G02

BATTERY CHARGER, LESTER, 36 VOLT, PORTABLE WITH POWERWISE
CONNECTOR, CE APPROVED (OPTIONAL)

BATTERY CHARGER, LESTER, 36 VOLT, PORTABLE WITH POWERWISE
CONNECTOR, SWITCHABLE INPUT (OPTIONAL)

For setrvice or replacement parts, contact:
Lester Electrical

625 West “A” Street

Lincoln, NE 68522

Phone: (402) 477-8988, FAX: (402) 474-1769

Always provide the following information when requesting information
or ordering replacement parts:

Model Number:
Serial Number: (stamped into housing)

Service Parts Manual Page B-10




Electric Vehicle

BODY

1 -Includes ltems 2 - 5

Service Parts Manual

Page C-1



Electric Vehicle BODY

27
28
29

Service Parts Manual Page C-2



Electric Vehicle

BODY

Service Parts Manual

Page C-3



Electric Vehicle

BODY

%88

(with Precision i
Drive System ™) ff/

95 B
Q]
\
67
68

(with Precision
Drive System ™)
92
(without Precision
Drive System™)
92
93
94

95  Shuttle 2+2 and Convertible Carrier Models Only

. 178

Service Parts Manual

Page C-4



BODY Electric Vehicle

ltems 102 - 120 Are For Use On 120

Shuttle 2+2 and Convertible Carrier Models Only

c\”\@’

VIEWED FROM
FRONT OF :;;L*
VEHICLE =

105"

A\

Convertible Carrier

/

149

145 - Includes ltems 146 - 149 146

I /1 18 Foot Rest

148
147

Page C-5 Service Parts Manual




Electric Vehicle

BODY

CENTER BASKET KIT - ” ”: :’ \‘\\‘\ \:I\‘\‘I\

131 - Includes Items 132 - 135

Service Parts Manual

Page C-6



Electric Vehicle

BODY

143

RAKE HOLDER AND RAKE

Front of Vehicle

~ =
N
NS I
~ . ~
TN
e
N
T
~.
~
~ ~
.,
- D U
. ~
OR RN
HOLDER A
~ .
ST
.
~.
.
169 ~
~

/
=
—
S
=
MESSAGE
COOLER JUG
AND BRACKET
BOX COOLER
AND BRACKET

Service Parts Manual

Page C-7



Electric Vehicle BODY

151 - Includes ltems 152 - 168

FOUR BAG ATTACHMENT KIT

Service Parts Manual Page C-8



BODY

N

Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71151-GO1 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 2 - 5) ..ccvvccvveieniiineenn. 1
2 71153-G01 BALL DEFLECTOR (PASSENGER SIDE) ....cccccvvvceeerierceeeeeeeeseeeeeeeene 1
3 71154-G01 BALL DEFLECTOR (DRIVER SIDE).....ccceecceiitiercieeereeeeeeeeeeveessee s sneeens 1
4 00614-G5 SCREW, #8 - 18 X 5/8" LGi...eiiiiiciiiiiiecciieie ettt cite e e e eae e nane s 6
5 71158-G01 INSTRUMENT PANEL INSERT (4 CUP HOLDER) .....ccccoeiiiiiiieeeecceieeee e 1
6 27647-GOT | LABEL (SAFETY) euieeeeeeeeeeeereeeeeeseesesseseeeeseesesseeseesessesesssssseseesesesesessesseseessenes 1
7
8 71413-G01 SPLASH PANEL........iiei ettt s e e s e 1
9 01036-G01 SCREW, #10 - 24 X 3/4" LG (EARLY 2000 PRODUCTION) .....ccocvvrrverirerrrnnns 4
10 11098-G7 LOCK NUT, #10 - 24 (EARLY 2000 PRODUCTION) .....uervriierceeerrreersererseveenns 4
11 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG (LATE 2000 PRODUCTION)................. 4
12 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LGi......oiiii ittt cive e 1
13
14 71115-G01 VINYL TRIM Lttt sttt e s s sse e ee e ssseee e e s sane 2
15 71055-G01 RIVET, 3/168" X 3/8" LG ....etiiiicciieee ettt st st e st e e s ssae e s e a e nsneeae s 10
16
17 01038-G01 SCREW, 1/4 - 20 X 1/2" LG .eeeieceeeceeee e rstee e sveessee e s ssvee e s e e s sve e s s nan e snsee s snnneen 4
18 16469-G7 WASHER, 1/4" ...ttt sttt e e e s s e s sre e e ee e s sreeeennes 2
19 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LGi......oiiii ittt cive e 2
20 27166-G02 FRONT SHIELD ...ttt et te s ee s e s s e s e e s s e naneaa e s 1
21 71015-G01 FRONT SHIELD BRACE.......cco ot ree e see s ee s s s s 2
22 71510-G01 UPPER FLOORPAN ..ot rctie s rtr s see e st e e s e sssvee s s see e s e s snne e e e e sanneens 1
23 70662-G01 UPPER FLOORPAN (NEW STEERING) ........ucvtiiiiiieineceee e 1
24 70451-G01 LOWER FLOORPAN.......c.. ittt te e e s s e s e e s s nseaa e s 1
25 70452-G01 ACCESS COVER ...ttt te e st st e s et e s e e s e e e s ene s sneeeend 1
26 14601-G11 RIVET, 3/16 X 9/16" LGi...c. oot ceee e s e s s e eseae s sse s enneesnne e sareeens 16
27 70048-G01 FLOORMAT ...ttt ettt e e st e s a e s s s e e e s e s e e e s e e naneaaeaenannes 1
28 70663-G01 FLOORMAT (NEW STEERING) .....coociie et 1
29 70663-G02 FLOORMAT WITH HORN HOLE (NEW STEERING)......ccccocvvivvrrrierceree e 1
30

Page C-9 Service Parts Manual




Electric Vehicle BODY
N

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

31 71051-G** L0 1 SRR SRP 1
32 71055-G01 RIVET, 3/16" X 3/8" LG ..o ceeeeeeeevcte et scee s sneessee s sseeereee s sse e s snneesssneeesaneeenns 9
33 10570-G11 RIVET, 3/16" X 3/4" LG ... oot e et s ceeeste e st e s saeeere e s sseee s snnne s nn s sareeenns 2
34 71056-G01 BOLT, 5/16 - 18 X 5/8" LG ...ceveiuereesiesiesesiesiesteseseessessessessesssenesssesseesssessessensessens 4
35 00570-G2 WASHER, 5/16....ceiieii ittt sttt ee e e st e e e e st e e e setae e e s sreaeessannraeeesnans 4
36 00438-G6 BOLT, 5/16 - 18 X 3/4" LG (WITH TOP) .....erireeeee et 2
37 00571-G2 WASHER, 5/16" (WITH TOP) ...cetieeie ettt 2
38
39 71037-G02 E-Z-GO NAMEPLATE (GOLD)....eiieeeeereiererertee e seesse s e s s 1
40 12064-G3 e S o L A PR 2
41
42 * SERIAL NUMBER PLATE .......ccoiiieiiieeeeeteeesesieestesesseeaesseseesesseseessassessanseseens 1
43 * O o I RS 1
44 01041-GO1 RIVET, 5/32" X 7/8" LG ..ce oo eeeerecte et scseesseteessee s ssseeesaee s sveae s snnnesnsee s sanenenns 4
45
46
47 71501-GO1 ROCKER PANEL (PASSENGER SIDE) .....cccoovveiireree e reeeese e 1
48 71502-G01 ROCKER PANEL (DRIVER SIDE) ......c.ccceeotreeeeereerreeeeeereeereeseeeessesesesssessenes 1
49 71507-GO01 SILL PLATE (PASSENGER SIDE).....cccciteiieeceetetececeteie e eeste e sae e e 1
50 71507-G02 SILL PLATE (DRIVER SIDE) .....ccecoiiieieeeieieeiteeeseeaesteseesessesesssessessessessassesnens 1
51 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ......oovieieee e 4
52 23726-G4 S 0 4
53 00891-G2 LOCK NUT, 1/4 = 20 c.eeiieeeeeeee e eieeeeeeee e ste et ae e s e se e steae s stessessesnessesaens 4
54 23726-G6 SPACER .. e e e s 1
55 15058-G4 RIVET, 3/16" X 5/16" LG ...eeeeieeeereereeeerereeeereereeeesse s seesse s ses s seesse s seesnes 2
56 23726-G7 S 0 1
57
58
59 70441-G01 SEAT FRAME.......ooi ettt s st et e s e s s e s e s e e ane s e e e sanne s 1
60 70046-G01 BATTERY RACK ...ttt et se e s s saennn e 1

Service Parts Manual Page C-10



BODY

N

Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 00715-G2 BOLT, 5/16 - 18 X 13/168" LGi.....ceeieeiiecieee ettt e e s 4
62 00438-G6 BOLT, 5/16 - 18 X 3/4" LGi....oeeee e eceee et eeere st e st e sssee e s seee s e s snne e e e sasnee s 2
63 00559-G8 LT | = TR R 2
64 11098-G6 LOCK NUT, B/16 - 18 ..ttt ettt sene e e e s s e 2
65 70200-G01 SCREW, 3/8 - 18 X 1/4" LG oeei ettt seeee e se e e 2
66
67 71912-G** REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 69, 70)........c..cc.... 1
68 71334-G** REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 69, 70).......cccccevvveeunnenn. 1
69 71318-G01 BAGWELL LINER......coi ittt ses st s s sse s s e s e e s 1
70 16816-G1 RATCHET FASTENER, 1/4" X 5/8" LG ..eccouviireie e reeereee e s 26
71 75126-G01 FENDER SCUFFGUARD (DRIVER SIDE) ......ccoiiiiiiiiieieeeeeee s 1
72 75126-G02 FENDER SCUFFGUARD (PASSENGER SIDE)......ccccciiiiiiieeeee e 1
73 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LGi...ecccoeeeeeeeeee e ereeeseeee s sneesseeessveeens 8
74 71320-G01 ACCESS PANEL ....ooi ittt vcee st s st ee s e ssee e sare s sssee e s snreeaneee s sneeeennes 1
75 71002-G01 SCREW, #8 X 5/8" LGi.ciiiiiiciieee ettt ettt ettt seee et e e e s seea e e 5
76 71364-G02 RS | PSPPSR 1
77 18436-G1 RIVET, 174" X B/4" LG ..evees et st et s see s se e s see s ssseesrnee s sve e s snnaesnne e e saneeenns 2
78 10570-G10 RIVET, 5/32" X 9/16" LG ..ottt ee s s e e se e s s e een 6
79 71515-G01 REAR BUMPER ...ttt st e s e s e s e a s 1
80 00559-G8 WASHER, 5/16" ...oeiei ittt te et e e e e st e e e s re e e e s sreaeessannsaeeesnan 4
81 01039-G01 BOLT, 1/4 - 20 X 5/8" LGi...ueeeeceeectee e e e sreeesesvee s s see e sssee s sneessveee s sassesseressneennns 4
82 71514-G01 BUMPER PLUG ......etiiiiee et see s ee e sssee s e see e st s snn e ssse s snsae s en s saneeenns 4
83 14601-G17 RIVET, 3/168" X 9/18" LG ..eeeiiiiieee ettt e s e s e s en s 4
84 71456-G01 NOTCHED REAR BUMPER (SHUTTLE 242) wccoviiiiiie et 1
85 71398-G01 BOLT, 1/4 - 20 X 1 1/4" LGi.eeeee e eeeee et veee e s seeessee s e ssve s snae s e s sreeenns 4
86 71455-G01 BUMPER PLUG ......etiiiiee et see s ee e sssee s e see e st s snn e ssse s snsae s en s saneeenns 4
87 71316-G01 HOLE PLUG (DASH MOUNDED DIRECTION SELECTOR SWITCH ONLY)...| 1
88 71609-G01 HINGE PLATE ...ttt sttt e e s e a e s s a e s e ae s s e sanea e e s e nasnes 2
89 10570-G11 RIVET, 3/16" X 3/4" LG ... oottt s st e st e s s e e e s se s s esnee e sneeens 4
90 10570-G12 RIVET, 174" X 1/2" LG eeeees vt et seesse e s e e s sae e ese s sse e snnsesnsne s sanenenns 4

Page C-11 Service Parts Manual




N

Electric Vehicle

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

BODY

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91
92 71914-G01 DECAL (FREEDOM) ......ooiiitiieieeectie e seeeseeeseseeseseeessssee s snnessseaessnssessenesssenenns AR
93 35434-G01 DECAL (SHUTTLE) .eeei e eceie et serevee s st esee s e ssve s s e s e e s ens AR
94 35430-G12 | DECAL (242) coovereeeeeeeereeeeeeeeseeseseeeeeseeseeesesesesesseeseseseess s seesseseseseseseesneess s AR
95 73330-G01 DECAL (PRECISION DRIVE SYSTEMT™) ...ttt s AR
96 70244-G02 SPLASH PANEL.....cceeiieeiie et erie e str e ste e sste e e sreessee e s svee e s ee e s e e s snnnessseessnnnnn 2
97 00715-G2 BOLT, 5/16 - 18 X 13/168" LGi.....ceeieeiieiieie et s 8
98 71812-G01 FENDER LINER (PASSENGER SIDE) ........cccitiiiiiies e 1
99 71812-G02 FENDER LINER (DRIVER SIDE).....ciiiciiiriereceeeeseesseeseeesseeessveesseresssseeenns 1
100 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LGi...ccccoeeereeeeceeevcee e e seeee s snnessee e sneeens 8
101
102 75268-G01 SUPPORT ..t e e e s e e e e s e e e e e s e e e e e e aanes 1
103 00106-G6 SCREW, #12 - 24 X 3/4" LG ..ottt see e s s s n 2
104 19859-G1 END CAP, B/4" ...t e stee s ste e st e s e s e e e s e s sne e s e e e sasaesner e e sneeenns 2
105 20271-G2 HOLE PLUG, 172" .. ittt ee e e e s s e e s e e s s naena e s 2
106 70361-G01 FOOT REST ASSEMBLY (INCLUDES ITEMS 107 - 110) c.ccvvviiciien e 1
107 70350-G01 [ 1 = 1 S 1
108 70362-G01 [ I ] 1 L SR 1
109 74129-G01 = o = O @ ] = RSP 1
110 74132-G01 LABEL (WARNING).......cccoiiii ittt e s 1
111 19853-G1 N LY 2
112 74149-G01 VALANCE PANEL ......ooiiiees st cttie vt s st ee s e st e sase s ssaee e s snre e s ee e s sneeesnnes 1
113 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG......eiii ittt ee s 4
114 00426-G8 BOLT, 3/8 - 168 X 1" LG it scitete s e s s e s e s s a e s 2
115 74126-G01 VERTICAL FRAME SUPPORT (PASSENGER SIDE)......c.ccccocvvvceeeeee v 1
116 74126-G02 VERTICAL FRAME SUPPORT (DRIVER SIDE) ....cocccveiveerceee e 1
117 00427-G4 BOLT, 3/8 - 168 X 1 1/2" LGi.oeiiii ettt 2
118 00560-G1 WASHER, 3/8" ...ttt st e e e e st e e e s rae e e s sereaeeesannraeeesnan 10
119 00769-G2 CARRIAGE BOLT, 3/8 - 16 X 1 1/4" LG ...oee et veee e s 2
120 11098-G5 LOCK NUT, 3/8 = 16 ..coeeeeeceee e ceeectee s see s s eeesesvee s e see e ssee s snne e ssse e s snsne s eeeesaneennns 10
Service Parts Manual Page C-12




N

BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
121 75009-G01 SAND BOTTLE DIVOT REPAIR KIT (INCLUDES ITEMS 122 - 124)................. 1
122 71102-G01 BOLT, 1/4 - 20 X 3/4" LG ..neee e eeeeceeeveveeesee e seeeseee s ssaeee s snnee s ee e sneeenns 1
123 27374-G01 SAND BOTTLE HOLDER.......coi et e rtee et s s s s n 1
124 27373-G01 SAND BOTTLE ...ttt e s e e s s saeea s 1
125
126 75007-G02 SIDE BASKET KIT (INCLUDES ITEMS 127 - 129) ...oovvvieieeeerecee e eceee e 1
127 75460-G01 SIDE BASKET ...ttt ettt ettt s sciae e ae e s s e e e s sasae e e s sae e e s s sneeaeas 1
128 71102-GO01 BOLT, 1/4 - 20 X 3/4" LG .uvvteiiiiciieeeecciiie e seciee e e sreae e s sessae e e s sesnae e s sasraeaesnans 3
129 01031-G01 FLAT WASHER, 1/4" ..ot vt e e see e e s s s s e e s s e 3
130 23300-G01 BASKET DIVOT REPAIR KIT (INCLUDES SCOOP)......cceccoeeieerrrrrernereevseenns 1
131 75003-G02 CENTER BASKET KIT (INCLUDES ITEMS 132 - 135) ....ccccieeeiiiiieeeeeceeeeee e 1
132 75461-G01 CENTER BASKET ...ttt ettt sttt ettt e s e s e e s nneea s 1
133 71102-G01 BOLT, 1/4 - 20 X 3/4" LG ..neee e eeeeceeeveveeesee e seeeseee s ssaeee s snnee s ee e sneeenns 3
134 01031-G01 FLAT WASHER, 1/4" ..ot vt e e see e e s s s s e e s s e 3
135 01032-G01 PLASTITE SCREW, #10 X 5/8" LG ...coviii it 2
136
137 75495-G01 COOLER JUG AND BRACKET KlT..ovriiiieerieiee e eceee s veeeseessssveesesenessseessnnes 1
138 75344-G01 BOX COOLER AND BRACKET KIT ..ceeiieiie e erereree s e esveee s sveesser s sreeens 1
139
140 25885-G01 RAKE HOLDER ...ttt sttt e s e s e e s s a s 1
141 00989-G06 SQUARE HEAD BOLT, 1/4 - 20 X 3/4" LGi...evveerreeeceee e e e secee e ssee e 2
142 11027-G2 LOCK NUT, 1/4 = 20 et e stee e seeeste e sesee s e see e ssee s snnessseee s snnsessenessneeenns 2
143 14735-G1 RAKE .ottt ettt e st e e e e st e et e a et ae e e e e tae e et aensaeaennannreae s 1
144
145 75183-G01 TWO BAG ATTACHMENT KIT (INCLUDES ITEMS 146 - 149)....cccevvvvevveennee 1
146 75188-G01 BAG ATTACHMENT ... e scere et ee e svee et s e e essae s snne e s e e saneeens 1
147 22238-G2 KNOB, 3/8 - 18 X 1 1/2" LGiecii i ciieees it scciie e e setene e seeee e s s seen e e sesrae e e nan 1
148 17255-G1 TEFLON WASHER, 5/18" ...ttt ettt 1
149 75187-G01 SUPPORT BRACKET ....oviieeeeectie e reeesene s scee e ereeessee s seeessse s sne e e snneens 1
150

Page C-13 Service Parts Manual




N

Electric Vehicle BODY
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
151 75355-G01 FOUR BAG ATTACHMENT KIT (INCLUDES ITEMS 152 - 168) .....ccceccveveeennee. 1
152 * TOP ASSEMBLY .....ooeereiie et see e s e e s seenne s 1
153 * BOTTOM ASSEMBLY ....ooiiriiieeereerreeieeree e saeseeseeee e snessesessesssnnnes 1
154 17651-G2 CLEVIS PIN, 5/16 X 1 1/4" LG ..uvreiiiiciieee et eeesccive e sseae s eeseeae e ssaen e 1
155 28129-G01 PUSH NUT, 5/18" ...ttt ecitte e srre e s sr e e e serae e e s srae e e e snneaeaesnanes 1
156 17651-G2 CLEVIS PIN, 5/18 X 1 1/4" LG ..eeeei oottt ssee s sae e 1
157 17651-G3 CLEVIS PIN, 5/16 X 1/2" LG w.veeieeeieeieteseesieeeste e siesae e see e se e snessennas 2
158 00559-G8 WASHER, 5/16"....cuiieeeeie ettt ae et sse et saeseesre e saesreseens 3
159 28129-G01 PUSH NUT, 5/18" ... eeeetee vt e teesee e s e ssvee s e s er s s e e s saee s sseeeenes 3
160 * CLEVIS PIN 3/8 X 1 1/4" LG c.eereeeeeeeeeetereereeeee s seeae e seesees e seeens 2
161 00560-G1 WASHER, 3/8" ...ttt ettt e e e s s e e s rae e e s s saeeae s 2
162 * PUSH NUT, 3/8" ...eoteieeieiese e siestteesecestee e e sseeaeseesaesaesseseessessasssssesesnsssensas 2
163 13728-G1 RUBBER BUMPER ........cccoriiieireerceecerc et sesee e seseesseseeseeses e st ssesnesnens 2
164 00150-G6 SCREW, #10 - 24 X 3/4" LGi..c.eereeeneeeeeeeereereeeene e seesae s seesees e s seesns 2
165 00559-G5 WASHER, #10...cteie et eeie ettt a e s e seeaesaesee e e saesseseens 2
166 00565-G5 LOCK WASHER, #10 ......oiiieeee et eesiee et st seeens 2
167 00526-G3 NUT, #10 - 24 ettt s e e e s ae e e e e s 2
168 * LABEL (WARNING)......coeeirereerernrreeseesreeeressseseseesessessesessessesseseessssseseesses 1
169 75509-G01 MESSAGE HOLDER (ONE PIECE)......cccteieieieteiesie et 1
170 75496-G01 MESSAGE HOLDER .......ooiiieteie ettt esa e sa et s nseaesae e e 1
171 75109-G02 ASH TRAY KIT (INCLUDES ITEMS 172 = 175) c.eceeveeeerererernereereesrese e seenne e 1
172 27731-G01 0] I I 7 T 1
173 27736-G01 GASKE T ittt e e s e e e e sr e e e e e st e e e e e s e e ae e e naareeaeenans 1
174 75108-G01 BRACKET ... ittt e e e e e a e e 1
175 00100-G4 SCREW, #10 - 16 X 1/2" LGi..eeereieeeeeeeeeereerertee s seesee s seesees e seeens 4
176
177 01038-G01 BOLT, 1/4 - 20 X 11/168" LG oottt s 2
178 01042-G01 "J" TYPE NUT RETAINER ......ooveieiieeeeee ettt se s sreses e seesranne e 2
179 71457-G01 BUMPER STAY ...t rrter s ree s stes s svee s s ee e s svee s s see e sssae s ssneesseeessnsaesnsenessnseenans 4

Service Parts Manual Page C-14



BRAKES Electric Vehicle

! If item 6 does not have hole indicated, \\
order the following replacement parts: 9 7
item 2: 11737-G1
item 3: 15932-G2
item 6: 70265-G01

Part of Frame

Accelerator
Pedal

18 - Includes ltems 19, 20
22 - Includes ltems 23 - 26

Page D-1 Service Parts Manual



Electric Vehicle

BRAKES

53 - Includes ltems 54 - 80
56 - Includes ltems 57 - 59

Brake Pedal (Vehicle With Brake Lights)

Service Parts Manual Page D-2



BRAKES

Electric Vehicle

108

105 \

102

\CS

Front of Vehicle

82 - Includes ltems 84 - 92
83 - Includes Itmes 84-91, 93
84 - Includes ltems 85

86 - Includes ltems 87 - 91

92 - Includes ltems 94, 95

93 - Includes Items 94, 95
100 - Includes ltems 101, 102

Page D-3

Service Parts Manual



N

Electric Vehicle BRAKES
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70612-G01 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)
(INCLUDES ITEMS 2 - 10) woviiieieeeeieeieeeeesieeae e seesaesaesesssessesesseessesseseessnssssneas 1
2 70681-G01 TORSION SPRING .....cootiieitie e cereeree st s sstee s et sssvee e ree e ssaee s sanne s 2
3 70682-G01 [ Y4 2 I | SR 1
4 12064-G1 PUSHNUT, 5/18" ..ottt sttt e e seaa e e 1
5 * BRAKE PEDAL.......cctiierteieniereeseenseeeseesee e esse e sassessesessessessesensessesensses 1
6 70611-GO1 PARK BRAKE PEDAL .....cutriitiiereerereeteeree e saeseeseese e sesnessenessesssennes 1
7 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT
(INCLUDES ITEMS 8 - 10) ...ettiiiceeieeeenrceeesiesissesae s seesaesaeseesenssesasssesseens 1
8 * SERVICE BRAKE PAD ........ootiieiieieeeieeestenee e sae et sae e seessasne s anas 1
9 * PARK BRAKE PEDAL PAD........cccoiiieiereeneenieeseeeesseseesenssesseseeseessesnens 1
10 15766-G1 OVAL RIVET, 3/16" X 3/8" LG ..ceveeuereereerereereeeeeeeseereesesee e sesneesenne s 9
11
12 70582-G01 SHOULDER BOLT, 3/8 - 16 X 4" LG...eeueiieeeeieieeesieee e nceieseeseesresseseseessesneeneas 1
13 70581-G01 FLANGED BUSHING .......ccciiiiieriereriese e stese et seesse s snssse e esessensenesseens 2
14 70676-G01 TORSION SPRING ......ooiciiecieesttre e eee e st e e e s er e e sse e ssee e s sreesseee s sseeeennes 1
15 00643-G1 WASHER, 3/8" ...ttt st e e e e st e e e s rae e e s sereaeeesannraeeesnan 1
16 11098-G5 LOCK NUT, 3/8 = 16 .eecueeieeiiieceeieeeeeeseeieesteneesceae e e e aa e e e ssesaesaestessessesnessnsnns 1
17
18 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20)....cccccveveeeeeeeeenne 1
19 00963-G01 SPHERICAL NUT, 5/16 - 24 .....ccueeieieeieeeseesieeee e siesae e see e sne s e 1
20 11098-G9 LOCK NUT, 5/16 - 24t nesiee st saeaesae e se e srese e e nnas 1
21
22 70716-G03 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23-26) ..... 1
23 28082-G01 EQUALIZER BRACKET .....ocoiiiieiettereiceeeeesessesaeeesaeaessesee e e ssessesasnsssensas 1
24 28083-G01 BRAKE COMPENSATOR BUMPER.........cccoceteieneenieeestesieiese e see e 2
25 * BRAKE CABLE (DRIVER SIDE) .....cccctrtrtererrreereereeseeseeseeseesseseseessesseseeses 1
26 * BRAKE CABLE (PASSENGER SIDE)........cccceorreirienrienenerseenese e seeeens 1
27
28 12305-G1 RETAINING RING .....ccooooiiieiieieieeceeeie e ieee e sie s sresae s e seesses e saessessasnessennas 4
29
Service Parts Manual Page D-4




BRAKES

N

Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
30 10386-G3 CLEVIS PIN, 5/18" X 17" LGi.uiiiie et eiee e eee e sene s se e s 3
31 10387-G3 COTTER PIN, 3/32" X 3/4" LGi....eeeeeceeee e eceee e eeesste e s svee e s eessssvee s snan e snsn e en 3
32 14443-G2 CLEVIS PIN, 5/16" X 3/4" LGi.eeeeoeeeeeeeee e rceee e sessste e s sveees e e s see s nenesnsne s snnne s 2
33
34 70601-GO01 KICK-OFF LINK ...ttt es s e s e s s e s sae e s s e e e a e s 1
35 17838-G1 NYLON BUSHING ...ttt s st ese e e ssn s s e s e e sreeens 2
36 20835-G1 TEFLON WASHER, 3/8" ......ciiteei et sciiie e ssiae e e ssre e e ssae e e s sseae e s sensaeeesnane 2
37 00559-G8 WASHER, 5/16" ...oeiei ittt te et e e e e st e e e s re e e e s sreaeessannsaeeesnan 2
38 10387-G3 COTTER PIN, 3/32" X 3/4" LGi....eeeeeceeee e eceee e eeesste e s svee e s eessssvee s snan e snsn e en 2
39 70098-G01 KICK-OFF CAM PIVOT ...t stee s ee s e see e see s snn e sse s s e s e s sneeenns 1
40 10097-G6 FLANGED BEARING .........ctiiii ittt sen e e e se e s e 2
41 70587-G01 KICK-OFF CAM.. ...ttt e s e e s s a e s a e s s e nane e e e s e naanes 1
42 71215-G01 SETSCREW, 1/4 - 20 X 1/2" LG ..ooerceeee ettt seees e e sssee s s s s 2
43 14134-G4 S 0 1
44
45 70113-GO1 ADJUSTABLE BUMPER ... .ottt siee e s ae s s ae e 1
46 11027-G1 LOCK NUT, 5/16 - 18 .eiee e sctre e etesste e s st e st e sssaee s s seee s e s snne e e e e sanneeen 1
47
48 70080-G01 CATCH BRACKET ...ttt ettt ettt e e sea e s e sneaa e s e 1
49 00414-G6 BOLT, 1/4 - 20 X 3/4" LGi..uuiiiiiieiieeeieiiete st cee e e s e s e e s s naeaa e s 2
50 00891-G2 LOCK NUT, 1/4 = 20 et e stee e seeeste e sesee s e see e ssee s snnessseee s snnsessenessneeenns 2
51
52
53 70690-G01 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 54 - 80) ..ueviiiiiiiieie e seiieetesesene s s e ene s e ae s s sasenae s nasnes 1

54 * BRAKE PEDAL.......ottiiii ittt st ee e sssene e s ssen e e sassee e e sane 1

55 70611-GO01 PARK BRAKE PEDAL .....ootiiiiiiieii ettt seeee e seee e e seeee e s 1

56 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59) ......... 1

57 * SERVICE BRAKE PAD ........oviiiiiieee ettt e s 1

58 * PARK BRAKE PAD ....oooiiiiiiiiii ittt e e 1
Page D-5 Service Parts Manual



N

Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

BRAKES

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
59 15766-G1 OVAL RIVET, 3/168" X 3/8" LGi.....eiiiiireiiieceee s 9
60
61 70258-G02 SERVICE BRAKE PEDAL PLATE ...t reeeetee vt esseee e sveessee e snee e 1
62 70682-G01 o A @ I o | PSR PSRRI 1
63 70681-G01 TORSION SPRING ....oooiiiiiieie ettt scirae e ssrre e e s e e s sae e s s saeeae s 2
64 12064-G1 PUSHNUT, 5/18" ...t e st reneseeee e e see e sve e s e e s s e e e e s sree e ses 1
65 00737-G8 SCREW, #10 - 24 X 1" LGiuurriii ittt siiae e sssae s e s e s snea e 4
66 00739-G1 RUBBER NUT, #10 - 24 ... ettt 2
67 22362-G3 BRAKE PEDAL STANDOFF .....co it rer et e s e s s 2
68 27137-G01 CONICAL SPRING.......ccotiiiiercctir e esseeessee s ee s sssee e seee e sseee s sneesseeessneeenns 2
69 11098-G7 LOCK NUT, #10 - 24, . ettt ettt e e e s se e s 2
70 10606-G8 MICRO SWITCH ..ottt 1
71 00957-G1 SCREW, #6 - 32 X 1 1/4" LGi...eeeeeeeeeeeceee e etesvee et essaeee e e ssee e snee e 2
72 00559-G5 L S | =1 TR T T 2
73 00559-G3 WASHER, #6 .....oeeiiiiiiiiie ettt sttt e s s ssae e e s rae e e s s saeeae s 4
74 00565-G3 LOCK WASHER, #6 ......cceeiiiiiiiiee ettt sine e seene e ae s s sena e s 2
75 00525-G5 NUT, #6 - B2 et 2
76 13514-G1 SCREW AND LOCK WASHER, #6 ......cccceveiereeee e vseee s ssee e sneeens 2
77
78 14628-G1 FASTON TAB ...ttt ettt s e e s e e e s st e e e e snreae e e s nanes 2
79 24605-G1 WIRE HARNESS (BRAKE LIGHT).....ccoivierrceie et see e 1
80 17618-G1 WIRE TIE. ..ottt et 3
81
82 70793-G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 95)......cccccccuuuen. 1
83 70793-G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 84 - 95) ........... 1
84 70794-G01 BRAKE SHOE KIT (INCLUDES ITEM 85) ..ccocviereriereeeceee e 2
85 * BRAKE SHOKE ...ttt e e s ae e 2
86 27944-G01 BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91) ..o 2
87 * UPPER SPRING ......ooeiiiee ettt sste e see e s ssee s e s e en 1
88 * LOWER SPRING ...ttt s seee s see e see e s s s e s sae e 1

Service Parts Manual Page D-6



BRAKES

N

Electric Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
89 * | SRR 2
90 * CUP AND SPRING ......ooiiiiceieee ettt e s e s s 2
91 * ADJUSTER SPRING.......cooiiiiie ettt e st e 1
92 72582-G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95)......... 1
93 72582-G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL. ITEMS 94, 95) ......... 1
94 * ADJUSTER ...ttt s e e 1
95 * TEFLON WASHER ...ttt te e e e e e e a e e e 2
96 17083-G2 BOLT, 5/168 - 24 X 1" LGioeiiiiiieii e ccciniee et e e inee s e e s e s e e e e s ns e neaaeaea e e e s 8
97 15126-G1 LOCK NUT, 5/16 = 24 ...ttt ettt e et e e e e e s s e 8
98 15485-G1 INNER BRAKE DRUM WASHER .........ooi et 2
99
100 19186-G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102) ..ccccceviieeeee e 2
101 * BRAKE DRUM.......coiieie ettt ee e s ee s ceeeer e e s e e e e s s s anen e e ee e e e e s 1
102 19862-G1 LUG BOLT, 1/2 - 20 ettt ettt e et eetee e e e e e s e eae e e e e 4
103
104
105 15487-G1 WASHER, 1 3/8" O.D. X 21/32" ... oottt ettt st re e s e e 2
106 15483-G1 SLOTTED NUT, 5/8 - 18... ettt ettt s e 2
107 10387-G1 COTTER PIN, 1/8" X 1 1/2" LG ettt ite e te e n e aeae e e 2
108 74175-G01 SPINDLE CAP ...ttt te e e e e e e s e e e e s s e neaaeaeaeaaeas 2
109
110 72036-G01 BRAKE CABLE BRACKET (PASSENGER SIDE) .....c.ccccevviirrieeersriersereesveenne 1
111 72036-G02 BRAKE CABLE BRACKET (DRIVER SIDE)....cccceciiiiiiiieieeeceee e 1

Page D-7 Service Parts Manual




Electric Vehicle BRAKES

Service Parts Manual Page D-8



DIRECTION SELECTOR

Electric Vehicle

19 - Includes ltems 20 - 50
44 - Includes Items 45 - 50

Page E-1

Service Parts Manual




N

Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

DIRECTIONSELECTOR

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71205-GO1 DIRECTION SELECTOR HANDLE ......coocciieiei et e s ene s 1
2 00740-G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) ....c.ccceeeeeveeeecee e 1
3 70233-G01 DIRECTION SELECTOR SHAFT .....coo i cccteereeeeeresveeeseee e sseeessneessee s sneeenns 1
4 25664-G2 BEARING ...ttt ettt e e e s s a e s e e e s e e nea e e e nannes 1
5 70334-GO1 OFFSET SHIFT LINKAGE ARM ....ccco ittt 1
6 70313-GO1 LINKAGE ROD.......ooiiiiercceie et st e se s ste s svee s e s s sve e s snee e ssee e s snnee s seeessanenenns 1
7 70232-G03 SHIFT LINKAGE ARM ...ttt 1
8 22754-G3 BUSHING ...ttt e e e s s a e s e e e e s s e naseaae s e nasnes 2
9 14390-G1 LOCK NUT, 3/8 - 24 ...t eetee st esste s svee e ee s s eesnee e se e s snnee s see s snenenns 2
10
11 73049-G01 DIRECTION SELECTOR COVER .....oviiiiiiiiee ettt e s 1
12 00114-Gé6 SCREW, 174 - 14 X 3/4" LG oottt 1
13 16469-G7 WASHER, 1/4" (STAINLESS STEEL) ....ceev vt s 1
14
15 00438-G6 BOLT, 5/16 - 18 X 3/4" LGi..eiiiiiieeiiieiieie st seee s e ae s s s e 2
16 00571-G2 WASHER, 5/18" ...ooii ettt ettt ee e e st ee e s st e e e s sreae e e senraeaesnans 2
17 11098-G6 LOCK NUT, 5/16 - 18 ... cctee st sste e ses s ee e see e s e sse e e s e s e s saneeenns 2
18
19 70578-GO01 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 20 - 50) .......cc.uceu... 1
20 73027-GO1 DIRECTION SELECTOR SHAFT ...ttt 1
21 12835-G1 L 1 1
22 10606-G2 MICRO SWITCH. ...ttt s s s e s sae e 2
23 00645-G7 SCREW, #6 - 32 X 2" LGi.uoeiii ettt te s s e e s ene e 4
24 73048-GO1 COVER BRACKET ...ttt s ine e e ee e sr e e e s nse e e s srae e e e nan 1
25 00565-G3 LOCK WASHER, #6 ........coerieeieiiieeeeeeesseeeeseeeessee s e sne s sssee s s sneesseeessneesennns 8
26 14628-G1 FASTON TAB, 5/16" X 5/16".....c e eeeiereeeeerreever e sre e s s s sveessee e s s 4
27 00525-G5 NUT, #6 - B2, it e e e e e s e nes 8
28 00645-G5 SCREW, #6 - 32 X 5/8" LGi....cieeee ittt scree e s see e e srae e 3
29 12806-G1 SPACER ...ttt e e e e e en 4
30 00560-G1 WASHER, 3/8" ... ettt e et e s et ss e e s sanne s 1

Service Parts Manual Page E-2




DIRECTION SELECTOR

N

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 2 3 4 5 DESCRIPTION QTy.
31 14390-G1 LOCK NUT, B/8 - 24....ccoeieeeeeetiee et e cie e et e e e e e e s s s e n e aeaea e e e 2
32 25978-G37 18 GA WIRE (RED B") ...eei et et esse s ss e e 1
33 * SCOREW. ...ttt ettt e s e e e s e e e eeenreeee e eannees 4
34 00567-G3 LOCK WASHER, #6 .....oceiiiieeeceiee e te e cienieete e e e e e es e ecn e n e aeaea e e e s 4
35 25978-G256 18 GA WIRE (RED B") ..uiiiiee ettt seiee e e seeee e s seae e s see e e e sar e e e e nan 1
36 00414-G8 BOLT, 1/4 - 20 X 1" LGieoii ettt e seee e s s e e e s e s s e 2
37 00559-G7 WASHER, 1/4" ...ttt ee e e e et e e e e e e sse e st e e e e aeaeaeeaeaaaannns 4
38 00565-G7 LOCK WASHER, 1/4" ...ttt te et inie s ae e e e e e e e s e neaeaaeaas 2
39 00532-G1 N O R 7 2
40 15461-G1 SUPPORT BRACKET ....ci ittt et e e et ee et e e eree e s e 1
41 73031-GO1 DIRECTION SELECTOR MOUNTING BRACKET ....ocoveeieieireeeeeee e, 1
42 73290-G02 REVERSE WARNING BUZZER ...t eseeevineeeeae e 1
43
44 14651-G1 CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 45 - 50) ......cccccveveuneen. 1
45 24940-G1 S O R 2
46 00565-G7 LOCK WASHER, 1/4" ... .. ettt iee e e e e e e neaeae s e e e e a e 2
47 00414-G6 BOLT, 1/4 - 20 X 3/4" LG eeeooeceee ettt ettt e 2
48 18888-G1 CONTACT STUD, 5/168 = 18 ... ittt et 4
49 00565-G8 LOCK WASHER, 5/16"......eeiiiiiiee e ecccinirite e te e e e eseneneneeae s e e e e ssnnns 4
50 00544-G3 N L R Y L T I R 4

Page E-3 Service Parts Manual




Electric Vehicle DIRECTION SELECTOR

Service Parts Manual Page E-4



Electric Vehicle

DIRECTION SELECTOR (PDS)

N\

o
Y
1
oV
)
£
@
=
[2]
@
°
=
G
£
1
—

trol Harness

1
© \\
&)

S

@Q\Mﬂs
@/ Qo
wm/ J/m%

b

29

For dash mounted

direction selector switch,

see ELECTRICAL SYSTEM

Service Parts Manual

Page E-5



N

Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

DIRECTION SELECTOR (PDS)

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 73180-G03 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 20) .......cccovueaen, 1
2 73179-GO1 BRACKET ..ottt e e e 1
3 73167-G02 L0 PSP 1
4 73171-GO1 DIRECTION SELECTOR SHAFT ..o i 1
5 73290-G02 REVERSE WARNING BUZZER (CONTINUOUS TONE} ......ccccciiiiiiinnan 1
6 25978-G287 18 GA WIRE (BLACK B")....eveooeeeeeevereeeeeeeeereseseeesseeeesesesseesesesseseesseeseneesene 1
7 25978-G286 18 GA WIRE (RED 8") ..ottt s 1
8 73195-GO1 MICRO SWITCH.......ccoiiiiiiiiirii i 1
9 73194-G01 MICRO SWITCH......oi it s e s e 1
10 73188-GO1 COMPRESSION SPRING ... 1
11 25664-G1 BUSHING ... e s 1
12 00771-G4 NYLON WASHER, 1/2" ... 1
13 73181-GO1 WASHER, 172" ..o e et e e e 1
14 14390-G1 LOCK NUT, 3/8 - 24 ...t e e 1
15 00565-G3 LOCK WASHER, #6 ......o oo 2
16 00525-G5 NUT, #6....eeeeee et eerereeseeseeeeeeeeseseeeeeeeesenesne s e e 2
17 00138-G5 SCREW, #6 - 32 X 5/8" LG....ccvririiciiicrc e 2
18 73182-G01 NYLON WASHER, 1 3/8" ...t 1
19 17618-G1 WIRE TIE ..ot s 3
20 00559-G3 WASHER, #6 ..ot 2
21
22 70227-GO1 BOLT, 1/4 - 20 X 7/8" LGi...e i s e s s e 2
23 11027-G2 LOCK NUT, 174 - 20 .ttt s e s 2
24 73053-G01 DOUBLE TUBE CLAMP ..ottt 2
25 71905-G01 DIRECTION SELECTOR HANDLE .......c.ccoiiiiiiir e 1
26 00740-G4 SCREW (STAINLESS STEEL) #10-32 X 1/2" LG....ocvvviiiiriiieieie 1
27
28 73301-GO1 DIRECTION SELECTOR COVER BRACKET ......ccocociiiiniiiiiiinicinesic,s 1
29 73293-G01 DIRECTION SELECTOR COVER ........cocoiiiiiciire e 1
30 16816-G1 RATCHET FASTENER ..o 4

Service Parts Manual Page E-6




ELECTRONIC SPEED CONTROL Electric Vehicle

B+ to Direction
Selector A

ORN to MS4 (NC) /

BLK to Tab on
Direction Selector

RED to Solenoid

LT. GRN to Key Switch

To Pedal /

Box Connector

WHT from
Power Harness

RED from Control Harness

Silver line on diode must
be oriented as shown

12
BLK from Control Harness /@\

B- to Negative
Battery Terminal

M- to A1 Motor

Page F-1 Service Parts Manual



Electric Vehicle ELECTRONIC SPEED CONTROL

1 - Includes ltems 2 - 31

Service Parts Manual Page F-2



N

ELECTRONIC SPEED CONTROL

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 73056-G04 ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 31)...... 1
2 * LOCK WASHER, #10 ...ceeiiiie s cceie et see e see e s e e svn s s e e e s s 2
3 * L I 0 R 2
4
5 30353-G1 DIODE, 3 AMP ... ettt ettt e et e e st e e e s st e e e e saaraeeeenans 1
6 21764-G1 RESISTOR. ... ittt re s st e st e s e st e st n e e s e e e e saneeenseeeesneeenns 1
7 73103-G02 WIRE HARNESS (CONTROL) ...ttt 1
8 * NUT, 5/16 - 24 ...ttt aa e e s s e e e s s sneeae s 2
9
10 * LOCK WASHER, 5/16" .....cceeeecceie e seeesevee e e s ssee e ssee s sse e s s e ssen s sneeenns 2
11 25972-G02 WIRE (SOL = B werveeeeeveeeeeeeeseeesseseeseseseseseesesseeeseseeseseesssseesesesesseeseneessenes 1
12 | 25978-G10 WIRE (SOL = B-) covoveereeeseeeeeeseeesesseeseseeesse s sssseeses e sseseeseseseseeseeseesenseesnees 1
13 11027-G2 LOCK NUT, 1/4 = 20 i ceeeeeieecceie et s e e svee s ee s saee s snae e ssse e s sns e sssee e sneeenns 2
14
15 27855-G01 SOLENOID, 38 VOLT ..eoiiiii ettt sene s s ae e sen e e e srn e s nsne s 1
16 73083-GO01 HEATSINK ...ttt st e e e s ee e s st e e e s snreee e e sannraeeesnan 1
17 25864-G05 ELECTRONIC SPEED CONTROLLER........cooovirrereeee vt 1
18 73190-G01 THERMAL MOUNTING PAD .....cccteieeeie et see e e seee s svee s e s ssnee s e 1
19 71102-GO1 BOLT, 1/4 - 20 X 3/4" LGi...uuiiiiiiicieiieiescciieee s scieee e sesneae s sesae e ae s e a e s ssneeae s 5
20 73028-GO01 COVER ..ttt e s s e a e e s e s 1
21 31539-G1 WIRE TIE ..ottt ettt 1
22 73053-G01 DOUBLE TUBE CLAMP ..o cctie e ceeectie e eeee e seeeseee e sseee s snaessee s sneeenns 1
23
24 71102-G03 BOLT, 1/4 - 20 X 1 1/4" LGi...oiiiicieieee et sine e e 3
25 73039-G02 WIRE HARNESS (POWER) ....coo ettt eeee e 1
26
27 00270-G5 BOLT, 5/16 - 18 X 5/8" LGi....cueiiiiiiiiiiiieiieete st ee s ien e s e s 3
28
29 11027-G1 LOCK NUT, 5/16 - 18 . .eeeiicieccceie st strssee e ee s sieeessee e s e e sn e snee e sneeenns 3
30

Page F-3 Service Parts Manual




Electric Vehicle ELECTRONIC SPEED CONTROL

N

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 25866-G01 SOLENOID BRACKET .....oiiieieite ettt s 1
32
33 71102-G01 BOLT, 1/4 - 20 X 3/4" LGi...e et s e e e 4

Service Parts Manual Page F-4



ELECTRONIC SPEED CONTROL - PDS

Electric Vehicle

1 - Includes ltems 2 - 44
32 - Includes ltems 33 - 41
36 - Includes ltems 37 - 39

48, 49, 50, 51
5 Pin Performance Option
Inline Connector

Seat Wrap Mounted

Direction Selector Only 4 Pin Tow/Maintenance

Box Connector . 7R
43 T = )b‘ﬂ \
WHT to YEL in Control Hamess —— [0 RN
WHT/YEL to WHT/YEL in Control Harness S [ TOPR

RED/WHT to RED/WHT Ignition Interlock Wire

4 Pin Accelerator

Inline Connector 3 Pin Speed Sensor

See ACCELERATOR Inline Connector
See ELECTRIC MOTOR

Page F-5 Service Parts Manual



Electric Vehicle ELECTRONIC SPEED CONTROL - PDS

C From Power
Harness

From Control
Harness

From Control
Harness

Service Parts Manual

Page F-6



N

ELECTRONIC SPEED CONTROL - PDS

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 73276-G01 ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 44)...... 1
2 * LOCK WASHER, #10 ...ceeiiiie s cceie et see e see e s e e svn s s e e e s s 2
3 * L I 0 R 2
4
5
6 21764-G1 RESISTOR. ... ittt re s st e st e s e st e st n e e s e e e e saneeenseeeesneeenns 1
7
8 * NUT, 5/16 - 24 ...ttt aa e e s s e e e s s sneeae s 2
9
10 * LOCK WASHER, 5/16" .....cceeeecceie e seeesevee e e s ssee e ssee s sse e s s e ssen s sneeenns 2
11 25972-G56 6 GA WIRE (BLACK 8", C - B)eiiceeie et seeee e s 1
12
13 11027-G2 LOCK NUT, 1/4 = 20 i ceeeeeieecceie et s e e svee s ee s saee s snae e ssse e s sns e sssee e sneeenns 2
14
15 27855-G01 SOLENOID ...ttt ettt et e s s e e a e e 1
16 73083-GO01 HEATSINK ...ttt st e e e s ee e s st e e e s snreee e e sannraeeesnan 1
17 73326-G02 ELECTRONIC SPEED CONTROLLER........cooovirrereeee vt 1
18 73190-G01 THERMAL MOUNTING PAD .....cccteieeeie et see e e seee s svee s e s ssnee s e 1
19 71102-GO1 BOLT, 1/4 - 20 X 3/4" LGi...uuiiiiiieiiiieeescciie e sciete e sestese s sesae e e s e e s nsneeae s 5
20
21 31539-G1 WIRE TIE ..ottt ettt 1
22 73053-G01 DOUBLE TUBE CLAMP ..o cctie e ceeectie e eeee e seeeseee e sseee s snaessee s sneeenns 1
23
24 71102-G03 BOLT, 1/4 - 20 X 1 1/4" LGi.uooeiii ettt ee s e e s s 4
25 73106-G01 WIRE HARNESS (POWER) ....coo ettt eeee e 1
26 73271-G01 WIRE HARNESS (CONTROL) (DIRECTION SELECTOR ON SEAT) ........ 1
27 74324-GO01 WIRE HARNESS (CONTROL) (DIRECTION SELECTOR ON DASH; ........ 1
28 00270-G5 BOLT, 5/16 - 18 X 5/8" LGi....eeiiiiiiiiiiiiiciieie sttt tescire e s ssiae e eesssae e e s ssneene s 3
29 11027-G1 LOCK NUT, 5/16 - 18 . .eeeiicieccceie st strssee e ee s sieeessee e s e e sn e snee e sneeenns 3
30

Page F-7 Service Parts Manual




Electric Vehicle

N

ELECTRONIC SPEED CONTROL - PDS

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 25866-G01 SOLENOID BRACKET ....ooiii it seciee e sirrte e serae e s s see e s e sraeeeenane 1
32 73089-G01 COVER ASSEMBLY (INCLUDES ITEMS 33 - 41) c..ooviieeceereieeeeeee e 1
33 73028-G02 COVER (WITH GASKET) .ccvveieeeeercteee e sser e e sveeeseee s sveeesseee s sveeeees 1
34 73093-GO1 LABEL (TOW SWITCH) ...coiiii it 1
35
36 73125-G01 TOGGLE SWITCH WITH SEAL (INCLUDES ITEMS 37 - 39) ...ccccueeu.e 1
37 * SCREW, #5 - 40 ...ttt 4
38 * NUT, 15/32 - B2, ettt e e e 1
39 73139-G01 L ] = S 1
40 73138-G02 WIRE HARNESS (TOW SWITCH)......cooviiiereeereereee e ee e 1
41 17618-G1 WIRE TIE ..ottt e s s e s s a e s 1
42
43 25972-G22 6 GA WIRE (BLACK 27", BL+ TO SOL) .ccccueiiiieveeee e rseee s eveeesee e 1
44 25972-G32 6 GA WIRE (BLACK 36", BL- TO B-)...uevivcieeeree v seeessveessee e e 1
45
46 71102-GO1 BOLT, 1/4 - 20 X 3/4" LG ..uviiiee ettt ettt e e ne e s 4
47
48 73272-G01 PERSFORMANCE OPTION (FREEDOM) (NOT AVAILABLE FOR FLEET)..... 1
49 73272-G02 PERSFORMANCE OPTION (STEEP HILL) .......ovveiiiiieie et 1
50 73272-G03 PERSFORMANCE OPTION (MILD HILL)....ccoiiiiiiieiieciiieee e sireeee e ee s sine e 1
51 73272-G04 PERSFORMANCE OPTION (ALL TERRAIN).......cccereererererceee e e ssereeeveeens 1

Service Parts Manual Page F-8



Electric Vehicle

ELECTRONIC SPEED CONTROL - HD

0 ......V’.,\/ R \

A O
(D
//r‘\\z

COVER INSTALLATION

1 - Includes Items 2 - 23

SOLENOID DETAILS

Service Parts Manual

Page F-9



N

Electric Vehicle

ELECTRONIC SPEED CONTROL - HD

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 73055-G02 ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2-23)..] 1
2 73060-GO01 ELECTRONIC SPEED CONTROLLER.......ccvit vt eeee e 1
3 74014-GO1 CONTROLLER MOUNT .....otiiitier e ectrereieeesee e sseee s seeeessnee s snsaesnee s sneeenns 1
4 00414-G5 BOLT, 1/4 - 20 X 5/8" LG ..eeiicciieee e ccitiee e scite e e sieeee e ssrae e e srae e e s s ane e e s 4
5 00559-G7 WASHER, 1/4" ...ttt e e s eae e e s s e e e s aasneeae s 2
6 11027-G2 LOCK NUT, 1/4 = 20 ...ueiiceeeeceeeeceeesreeessseee s eessaee s e sne s ssvee s s sneesnee e s sneesennes 6
7
8 28562-G01 SOLENOID ...ceiii ettt st eree e e s sr e e e st ae e e s sareaeeeseraeaeenan 1
9
10 21764-G1 RESISTOR ..ottt st sae e e se e e ne s sse e e s sane e ansee e s saneeeennes 1
11 * LOCK WASHER, #10 ...ciiiiieiie ettt ssieee s e e s s 2
12 * NUT, #10 - B2, it e e e e s e 2
13 * WASHER, 5/16".... .ot e et e s st e et s s s e e s sanne s 2
14 * NUT, 5/16 - 24ttt 2
15
16 73095-G02 WIRE HARNESS (CONTROL) ...cvtiiiiciiieie st sciie e scive e enene s ene s 1
17 28325-G01 WIRE HARNESS (POWER) ......ooriiie ettt 1
18 | 25978-Gss 18 GA WIRE (RED 9") - eveeoeeeeeveeeveeeeeeeseeeeeeseeseseeeseseeeseseeseseeeeeseseseseseees 1
19 25972-G02 6 GA WIRE (BLK 6 ", SOL = B)eeeeiiciiieeeeciiee e siirie e serne e e s sseeee s e seneeeenane 1
20 25978-G10 18 GAWIRE(BLK 8", SOL - B-)..uuuiiiiiiiieeee et 1
21
22 00438-G6 BOLT, 5/16 - 18 X 3/4" LG ..ceeee ettt enee et e e e s e e se e e 4
23 11027-G1 LOCK NUT, 5/16 - 18ttt 4
24
25 23723-G2 0T 1Y S 1
26 16469-G1 WASHER, 1/4" ...ttt e e e s e e s s e e s ae e s s reeeenes 1
27 14419-G1 WING NUT, 1/4 = 20 .. ettt seee e s ee e st e e e s sraae e s snraeaesnans 1
28
29 00414-G5 BOLT, 1/4 - 20 X 5/8" LGic.cooveeeceee e cceeeereie s vseeecrene s seee s s sreessee s ssve e e s e e sse s snnneen 4
30 11027-G2 L R SRS 4

Service Parts Manual Page F-10




ELECTRICAL SYSTEM Electric Vehicle

N\

9 - Includes ltems 10 - 18

PDS VEHICLES ONLY

A = =27 = y
— &\ _EA \ = N Through Frame
“&n ' To Pedal Box

Key Switch Harness

Page G-1 Service Parts Manual



ELECTRICAL SYSTEM

Electric Vehicle

36 - Includes Items 10-17, 37

NON-PDS VEHICLE

Through Frame To Accelerator Pedal

Page G-2

Service Parts Manual



N\

ELECTRICAL SYSTEM

Electric Vehicle

HOUR ME'II'IER DETAIL

Floorboard

Page G-3

Service Parts Manual



Electric Vehicle ELECTRICAL SYSTEM

RED GRN/BLK

KEY SWITCH DETAIL WITH
STATE OF CHARGE METER

116
114 117
115 118

BT
T~ 3
= PDS MODELS ONLY )
WITH DASH MOUNTED \\ \\\
DIRECTION SELECTOR N\ \\\\
AN
\

Service Parts Manual Page G-4



ELECTRICAL SYSTEM

Electric Vehicle

h Rear Fender
N
et

94

WHT to BLK from Harness - Both Sides
BLK to BLU/WHT from Harness - Both Sides

RED to WHT from Harness - Driver Side
RED to YEL from Harness - Passenger Side

’i\ WHTto  BLKto
\\‘\ T~ "\, Normally  Common

77> ™ Open
\)

WHT from

Micro Switch \
to BRN from
Taillights

BLK from Micro
Switch to RED
from Fuse Block

BRAKE LIGHTS MICRO SWITCH CONNECTIONS

Page G-5

Service Parts Manual



Electric Vehicle

ELECTRICAL SYSTEM

Drlver Side

110

Passenger Side

BLK

%

56

RED
YEL

-

BLK

&

BLK|| B

LU

A\

GRN

Service Parts Manual

Page G-6



ELECTRICAL SYSTEM

Electric Vehicle

4 N N
4 \ . N\
Key Switch State of Charge Key Switch
State of Charge w/o Lights Meter with Lights
123 Meter
/ BLK WHT/ BLUNVHIT
I X
g e 12 % —
C||REDT O 9
RED RED
85
L WHTNVELL fYEL ) S
s
=D
- — J \_
PDS MODEL ONLY PDS MODEL ONLY
4 N 4 N
- o ) (. o )
State of Charge Direction Key Switch State of Charge Direction Key Switch
Meter Selector w/o Lights Meter Selector with Lights
RED
LOR
GR
ﬁ
GRN "
-
\. v, \. o= W,
PDS MODEL ONLY PDS MODEL ONLY
(" ) ( N
e ) R 3
State of Charae Key Switch State of Charge Key Switch
Metor 9 w/o Lights Meter g uwHT with Lights
. pLK  BLUWHT
=k %0
X RED O
- I4 ‘
{ K
RED
BLU
_ J GAN J
a— a——
\_ - J \ - _/
Page G-7 Service Parts Manual



N

Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ELECTRICAL SYSTEM

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 76045-G0* BATTERY (8 VOLT) ceeeiiiiiiieie ettt ee e ee s s e s e e s s s 6
2 70121-G01 HOLD DOWN BOLT ......ueiiictie e cerestee s seeeseesseseessseeesssseessneessseeesssssesssenesssensnns 2
3 70045-G01 BATTERY RETAINER ...ttt s s 1
4 11027-G1 LOCK NUT, B/16 - 18 ..ttt ettt e e a e 2
5 25972-G32 6 GA WIRE (BATTERY INTERCONNECT, BLACK, 10 1/2"} c.cccoiiiiiieeeiciieee e 1
6 25972-G40 6 GA WIRE (BATTERY INTERCONNECT, 6")..cccoveercereereerreee e eseee s esee e 4
7 00702-G2 I L Y 2 T - PR SR 12
8
9 73149-G01 CHARGER RECEPTACLE ASSEMBLY (PDS MODELS ONLY)

(INCLUDES ITEMS 10 = 18) w.evoeoeeeereeereeeeseeeeeeseseseseeseesesesesseessesesesseesseseseseens 1
10 * RECEPTACLE COVER ..ottt see e s s s s n 1
11 * RECEPTACLE BOTTOM. ... .ttt seieee s e s e e s s s 1
12 73051-G05 FEMALE RADSOK ... .ottt ettt e s seaa e s 2
13 73051-G06 INSULATOR SLEEVE .......ooeieie ettt e et s see s e seee s e 1
14 73051-G18 REED SWITCH ..ottt ree et e s st e e s s s e s n 1
15 73051-G08 SCREW, #10 - 32 X 1/2" LG cciieeee it scciie e srete e sesee e s s seen e e s sesrae e e 2
16 73051-G09 SCREW, #6 - 32 X1 3/4" LG (STAINLESS STEEL) .....ccccoeveiriiiieeeccieeee e 3
17 73051-G10 LOCK NUT, #6 - 32.....eeeeeeceeereeiereeeeseereseeee s s e ssaee e e sne e s s ee e s sveeaseee s sveessnens 3
18 * WIRE HARNESS (CHARGER) ....coooie ittt seee s s 1
19 71055-G01 RIVET, 3/168" X 3/8" LG ...oeiiiiiciiieie ettt sttt st et s e s et e s s e nsneea s 4
20 17618-G1 WIRE TIE .ottt sttt st e e e st e e e s nr e ae e e sannraeeesnan 3
21
22 10570-G10 RIVET, 5/32 X 9/16" LG STAINLESS STEEL......cccovcivreeeereee e e e seeene 2
23 73193-G01 CLAMP, DOUBLE TUBE ......cooie ettt s 2
24 17618-G1 WIRE TIE .ottt sttt st e e e st e e e s nr e ae e e sannraeeesnan 10
25
26 XXXXX-XXX| POWER HARNESS (SEE ELECTRONIC SPEED CONTROL - PDS) ............... 1
27 25974-G25 10 GAWIRE (WHITE 117) ettt 1
28 27327-G01 TWISTED CLAMP ... .ttt sttt e e st e e e s sereae e e sanraeeesnan 1
29 10570-G11 RIVET, 3/16" X 3/4" LG ... oot e et s ceeeste e st e s saeeere e s sseee s snnne s nn s sareeenns 1

Service Parts Manual Page G-8




N

ELECTRICAL SYSTEM

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

30
31 00993-G01 LOCK WASHER, 5/16" (SILICON BRONZE).......ccoccvreerrrieeceeensveessereessveeans 2
32 28418-G01 NUT, 5/16 - 18 (BRASS).....eeee ettt vt see s e s svae s e e s ns 2
33 00993-G02 LOCK WASHER, 1/4" (SILICON BRONZE) ......cccoci ittt 2
34 28418-G02 NUT, 1/4 - 20 (BRASS)... . ittt ettt e e s s 2
35
36 73063-G01 CHARGER RECEPTACLE ASSEMBLY (NON-PDS MODELS ONLY)

(INCLUDES ITEMS 10 - 17, 37) ettt ettt en e s 1
37 * WIRE HARNESS (CHARGER) ...ttt 1
38
39 XXXXX-XXX| POWER HARNESS (SEE ELECTRONIC SPEED CONTROL)......cvvvvvvevrceennne 1
40
41 00993-G01 LOCK WASHER, 5/16" (SILICON BRONZE)........ccccociiiiiiiineire e 4
42 28418-G01 NUT, 5/16 - 18 (BRASS).....eeee ettt vt see s e s svae s e e s ns 4
43 00565-G8 LOCK WASHER, 5/18".......oeeii ettt e e st e s s s enre e ee e e 4
44 00532-G3 I LU R G T T I SO 4
45
46 22674-G1 FUSE BLOCGK .ttt sttt et e s st e e s s e e e nnnes 1
47 71010-GO1 RIVET, 5/32" X 3/8" LG ...oieiieieieee ettt ettt sttt e st e e s s e s nn e e s s e e s 2
48 18392-G1 TS AMP FUSE ...ttt e e e e e e e s e e e e e aea e e e e s nnns 3
49
50 32860-G1 HORN (WITH MOUNTING HARDWARE)........cccoeiiiereee et en e 1
51 00414-G5 BOLT, 1/4 - 20 X 5/8" LGi...uveiiiieieiee ettt stee e st s s ne e s s eave e e s 1
52 00559-G7 WASHER, 1/4" ...ttt cter et e e e e e e s e e st bt e e e e e aea e e ae s nnnsaeneeneas 1
53 00891-G2 LOCK NUT, 1/4 = 20 .. eeeeciniee e e e e sae e s e e s e s e e e e s e nsneaeaaeaeaeaaeas 1
54
55 17318-G1 HORN SWITCH.... .ttt st e s s e e s s e e 1
56 27068-G01 HORN SWITCH BOOT ..ottt einie s e e s e s e e e e s s neaaeaea e e s 1
57 17318-G2 HORN SWITCH CAP AND NUT ...ttt e e e e e e e aea e e 1
58 19233-G1 HORN SWITCH PLATE ...ttt e e s s e 1

Page G-9 Service Parts Manual



N

Electric Vehicle

ELECTRICAL SYSTEM

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
59 71055-G01 RIVET, 3/168" X 3/8" LG ...oeiiiiiciiieie ettt sttt st et s e s et e s s e nsneea s 2
60 17618-G1 WIRE TIE oottt sttt e se e e snsane e e s sane 2
61
62 21573-G1 HOUR METER ...ttt e s e s a e s 1
63 74019-G01 HOUR METER BRACKET ...ttt 1
64 00150-G4 SCREW, #10 - 24 X 1/2" LG oottt stee s svee e ee s s e s sns e s en 2
65 11098-G7 LOCK NUT, #10 - 24 .ottt e s s e e e s naeaa e s 2
66 75117-G02 WIRE HARNESS (HOUR METERD) ...cciiiiiiieec ittt 1
67
68 73030-G01 PLATE (IGNITION SWITCH ONLY) ..coiveiiiiereeee e ree s eeesseee s sveessee s sneeenns 1
69 73030-G02 PLATE (IGNITION SWITCH, STATE OF CHARGE METER).......cccccceeccivirennen. 1
70 71145-G01 DECAL (IGNITION SWITCH ONLY) ...ttt s 1
71 71123-G01 DECAL (IGNITION SWITCH W/O LIGHTS, STATE OF CHARGE METER) ...... 1
72 71129-G01 DECAL (IGNITION SWITCH W/ LIGHTS, STATE OF CHARGE METER) ......... 1
73 33623-G02 RIVET, 3/168" X 3/8" LG ...oeiiiiiciiieie ettt sttt st et s e s et e s s e nsneea s 2
74
75 XXXXX-XX IGNITION SWITCH (WITHOUT LIGHTS) (INCLUDES ITEMS 77 - 78) ............. 1
76 33639-G0* IGNITION SWITCH (WITH LIGHTS) (INCLUDES ITEMS 77 - 78) ..evveveeevrceeenne 1
77 00568-G6 LOCK WASHER, 3/4" ...ttt ettt et e s seaa e 1
78 17137-G1 FACE NUT, 3/4 - 20 ...ttt ettt e e a e e 1
79
80 74324-G01 HARNESS (CONTROL) (PDS MODEL ONLY)....oiiiiiericere e eseresreeseeeesaneens 1
81 73041-G01 HARNESS (KEY SWITCH) (FLEET).... ettt 1
82 17618-G1 WIRE TIE .ottt sttt st e e e st e e e s nr e ae e e sannraeeesnan 1
83
84 33636-G01 STATE OF CHARGE METER ......ooii ettt ree e e s s e 1
85 25978-G74 18 GA WIRE (RED B") ...uitiiiiiiiieie ettt st ee s sieee s e e s saae e s s e nsneeae s 1
86
87 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) .....ccveerierceree e e v 1
88 21640-G1 TURN SIGNAL FLASHER.......cc oot 1

Service Parts Manual Page G-10




ELECTRICAL SYSTEM

N

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
89 * VINYL TAPE ...ttt sttt e e st e e e s sr e ae e s sannraeeesnans AR
90 20965-G3 STEERING COLUMN COVER (VEHICLES WITH TURN SIGNALS)................. 1
91 73043-G01 WIRE HARNESS (ACCESSORY)..cciiciiieiirrteeererrereereesreessees s sveessseee s ssveeesens 1
92
93 22260-G2 TAILLIGHT ASSEMBLY (COMPLETE) ....ucttiiiiiiiieeee it siee e seene e sseneee e 1
94 74371-G01 BEZEL (DRIVER SIDE)........ooiiieeecee sttt see s see s ee s snse s e s sneeens 1
95 74371-G02 BEZEL (PASSENGER SIDE) ......ouoiiiiiiie et 1
96 14601-G11 RIVET, 3/168" X 9/18" LG ..eeeiiiiieee ettt e s e s e s en s 2
97 71364-G02 L 8
98 71425-G01 COUNTERSUNK SCREW, #8 - 18 X 3/4" LGi.....ceovveveer v e 8
99 24605-G1 WIRE HARNESS (BRAKE LIGHT) ..oveiiiiiiiieei ettt siee e ee e seae e 1
100
101 74001-GO1 I I = PR 1
102 74236-G01 LIGHT BAR BRACKET (PASSENGER SIDE) ....ccccccvvveerrriereeeeeeveesserenssveenns 1
103 74236-G02 LIGHT BAR BRACKET (DRIVER SIDE) ..ottt 1
104 00414-G6 BOLT, 1/4 - 20 X 3/4" LGi..uuiiiiiieiieeeieiiete st cee e e s e s e e s s naeaa e s 2
105 11027-G2 LOCK NUT, 1/4 = 20 et e stee e seeeste e sesee s e see e ssee s snnessseee s snnsessenessneeenns 2
106 00114-G6 SCREW, 1/4 - 14 X 3/4" LG ..oeeeeee et estee e eeestee s see e e s sve e s snan s e en 4
107 01038-G01 SCREW, 1/4 - 14 X /2" LG eeeee ettt seeee e 2
108
109 74004-G01 HEADLIGHT BULB ... ceee ettt v st s e ssve s s s e e s ens AR
110 74005-G01 MARKER LIGHT BULB .......etiiiieicctre s ceeeeereseee s e ree e see s sne e ssveee s s essee s sneeenns AR
111 74006-G01 TURN SIGNAL BULB......eeiii ittt tesstae e s a e s e e s ssneaaenas AR
112 21759-G1 TAILLIGHT BULB ..ottt sttt e s s s s e e s s ae e e s ssneaaenas AR
113
114 73030-G05 PLATE (IGNITION SWITCH, DIRECTION SELECTOR) .....cccccccvrvrriercereercennne 1
115 73030-G06 PLATE (IGNITION SWITCH, DIRECTION SELECTOR, STATE OF CHARGE

IMETERD) wvvoeveeeeeseeeeeeeeseeessesseeesesessesseses s ee st seeseseseesesesesseeseessseseesesessasesesesee 1
116 74316-G01 DECAL (IGNITION SWITCH WITHOUT LIGHTS, DIRECTION SELECTOR)...| 1
117 74320-G01 DECAL (IGNITION SWITCH WITHOUT LIGHTS, DIRECTION SELECTOR,
STATE OF CHARGE METER) .....ccccctrie et etee et vee e s e s e s n 1
Page G-11 Service Parts Manual




N

Electric Vehicle ELECTRICAL SYSTEM

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
118 74322-G01 DECAL (IGNITION SWITCH WITH LIGHTS, DIRECTION SELECTOR, STATE
OF CHARGE METER) ... ciiiie ittt ettt e s e ne e e 1
119
120 74323-G01 DIRECTION SELECTOR SWITCH (DASH MOUNTED) ......coccvvevvierrerervceenne 1
121
122 33636-G04 STATE OF CHARGE METER (VERTICAL) ...ocoioiereee et 1
123 74018-G01 HARNESS (STATE OF CHARGE METER) .....cueiiiiereee e s e 1
124
125 73290-G02 REVERSE BUZZER.......otiiiiiiciiie ettt sttt ee st e e s e s ssae et e s ssaeaesnssneeae s 1
126 01041-GO1 RIVET, 5/32" X 3/4" LG ..o oo eetee et s ceesseteessee s sssee e ssseee s snnaesnsen e saneeenns 2
Service Parts Manual Page G-12



N\

ELECTRIC MOTOR

Electric Vehicle

1 - Includes Items 3 - 12
2 - Includes items 3 - 11 and 14
16 - Includes Items 17 - 29

PDS Only

Page H-1

Service Parts Manual




Electric Vehicle

N

ELECTRIC MOTOR

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 73124-G02 MOTOR (SERIES, FLEET SPEED) (INCLUDES ITEMS 3 - 12) .....cccccvvveeeeen. 1
2 73124-G03 MOTOR (SERIES, HIGH SPEED) (INCLUDES ITEMS 3 - 11, 14).....cccccvevneen. 1
3 73120-GO1 ARMATURE ..ottt s 1
4 73120-G03 BRUSH SPRING ...ttt 4
5 73120-G15 BRUSH PLATE AND BOX....uoiiiii ittt e e 1
6 73120-G25 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) ......cccccccvvcueeennee. 1
7 73120-G07 BEARING ...ttt ee e e e e n e s e e e e 1
8 73120-G06 SNAP RING ...ttt rre e e ssr e e e s sreae e e seraeeeenan 1
9 73120-G09 COVER PLATE & SCREW .......ooii vttt sseeesseee s svee e s sneeens 1
10 73120-G08 COVER COMMUTATOR END.........oooiiereerereerceeeeeeesseee s sveeesee s sneeens 1
11 73120-G16 L0 USRI 1
12 73120-G29 FRAME AND FIELD COIL (G02 MOTOR) (INCLUDES HARDWARE)........ 1
13
14 73120-G30 FRAME AND FIELD COIL (G03 MOTOR) (INCLUDES HARDWARE)........ 1
15
16 73124-G08 MOTOR (SEPARATELY EXCITED) (PDS) (INCLUDES ITEMS 17 - 29)........... 1
17 73120-G18 ARMATURE ..ottt s 1
18 73120-G03 BRUSH SPRING ........ooi ittt sseee s see e s e s s sne e e see e s sneeseees 4
19 73120-G15 BRUSH PLATE AND BOX....uoiiiii ittt e e 1
20 73120-G25 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) .........ccccccvvrinnnen. 1
21 73120-G07 BEARING........ooii ettt rte e see st ee s svae e e st e e e s sse e e s nee e s sneeeennes 1
22 73120-G06 SNAP RING ... .ooiiiiie et ses e ee e s e s e e s s saee e s e e s snsae s see e e sneeenns 1
23 73120-G09 COVER PLATE & SCREW ...ttt srne e st ee e 1
24 73120-G31 FRAME AND FIELD COIL (INCLUDES HARDWARE).......ccccceeviieeeeernnnn. 1
25 73120-G19 COVER COMMUTATOR END.........oooiiereerereerceeeeeeesseee s sveeesee s sneeens 1
26 73328-G01 X € = 1
27 01037-G02 SCREW, #10 - 32 X 1/2" LG .iieeee it sciree e seree e s seee e s snae e e nane 1
28 73277-GO1 RETAINING RING ......oooiiiiieiii st s 2
29 73327-G01 SPEED SENSOR ......cctie ettt csee s s s ee s s e s s e ssee e s snsae s e s sneeenns 1
30 24261-G1 BUMPER SPLINE ......cccteiieee et ser e s reeecrene s st e s see e s e e s e s e e s e s snnneen 1

Service Parts Manual Page H-2




FRONT SUSPENSION (EARLY PRODUCTION)

A\

Electric Vehicle

3 - Includes ltems 4 - 12
8 - Includes ltems 9, 10
14 - Includes Items 5 - 12 and 15

Page J-1 Service Parts Manual



Electric Vehicle FRONT SUSPENSION (EARLY PRODUCTION)

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70536-G01 FRONT AXLE ... oottt ettt sa e s s e narne s 1
2
3 70220-G01 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 4 - 12).......cccue... 1
4 ¥ SPINDLE (DRIVER SIDE}......coioiiieiie ittt s nene s 1
5 16623-G1 BEARING ...ttt s e s ere e e 2
6 10389-G3 GREASE FITTING, STRAIGHT ......ooiiiirerr e 1
7 25146-G1 GREASE SEAL ...ttt e e 1
8 19932-G1 WHEEL HUB ASSEMBLY (INCLUDES ITEMS 9, 10) ....oovoeiieereeeeeeeee 1
9 19862-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LGiueererieerirererr st 4
10 50892-G1 BEARING AND RACE ASSEMBLY (COMPLETE) ......cccoevvrereecreernanes 2
11 12093-G1 SLOTTED NUT, 1 - 14t s s e e s 1
12 00798-G8 COTTER PIN, 5/32" X 1 3/4" LGt 1
13
14 70221-GO01 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 5-12,15) ..| 1
15 ¥ SPINDLE (PASSENGER SIDE) ......cocoiiiiiieiee e 1
16
17 12091-G2 SPINDLE CAP ...ttt s s e e e se e e e 2
18
19 01040-G01 KING PIN, 172 - 13 X 5" LGttt e 2
20 00571-G5 WASHER, 1727 ..o e e 4
21 70328-G01 KING PIN TUBE ...t e s st e e 2
22 16982-G1 THRUST WASHER, 7/8"..... ot s e 2
23 14390-G6 LOCK NUT, 1/2 - 13 Lttt 2
24
25
26 70324-G01 SHOCK ABSORBER .....ccoritirrireirre et s e 2
27 10435-G1 SHOCK ABSORBER WASHER ........oo e 8
28 10194-G1 RUBBER SHOCK ABSORBER BUSHING .......c.cocoiiiiieee e 8
29 00532-G6 NUT, B/8 = 24 ..o e s e e e 4
30

Service Parts Manual Page J-2



FRONT SUSPENSION (EARLY PRODUCTION) Electric Vehicle

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 70049-G01 LEAF SPRING ...ttt e e e s e e e s e 2
32 70540-G02 SPRING PLATE ...ooi i e et vtr e ste e ssee e s sveessee e s sre e s s e e sase e s e nnnessanessnnnen 2
33 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LGi.eei i et seee st see s snee e s svse s e e sreeens 6
34 00734-G1 LOCK NUT, 7716 = 14 oottt e e e e e 12
35 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LGttt 6
36 70163-G02 SPRING PLATE ...ooi i e et vtr e ste e ssee e s sveessee e s sre e s s e e sase e s e nnnessanessnnnen 2
37
38 14723-G1 LUG NUT, /2 - 20 ettt ae s n e s s e e s e e s e nane e a e s e nanes 8
Page J-3 Service Parts Manual



Electric Vehicle FRONT SUSPENSION (EARLY PRODUCTION)

Service Parts Manual Page J-4



FRONT SUSPENSION/STEERING (JAN. 2001) Electric Vehicle

N\

Yo

Front of Vehicle

*NOTE: Tie Rod Not

Shown for
Clarity

3 Includes ltems 4-10

7 Includes Item 8

14 Includes Items 5- 10,15

18 Includes Items 19 - 25

22 Includes ltem 23

29 Includes Items 20 - 25,30

JANUARY 2001 PRODUCTION AND LATER

Page J-5 Service Parts Manual



Electric Vehicle

FRONT SUSPENSION/STEERING (JAN. 2001)

Lo

Front of Vehicle

106 7N

*See Body Section for

102,104 decal information s

62 Includes Items 63 - 66, 69 - 74

70 Includes ltems 71 - 74

81 Includes ltems 82 - 84

86 Includes ltems 87 - 89

94 Includes ltems 95, 96

109 Includes ltems 110 - 116, 118 - 123
118 Includes ltems 119 - 123

JANUARY 2001 PRODUCTION AND LATER

Service Parts Manual Page J-6



N

FRONT SUSPENSION/STEERING (JAN. 2001)

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70744-G01 FRONT AXLE ...ttt ettt st e s e s e e s s a e s e e a e s s e nanea e e s e nasnes 1
2
3 70672-G01 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 4 = 10) ceourveeeeeeereeseeeeseseeeeseseeseseeseesesesesssessesesesseesseseseseens 1
4 70672-G02 SPINDLE ASSEMBLY (PASSENGER SIDE) .......ccoociiiiiiiieee e ecieeee s 1
5 25146-G1 GREASE SEAL ...ttt s s s e s ssae s s e s e e e e en 1
6 50892-G1 ROLLER BEARING AND RACE ASSEMBLY ......ccccoecvieirereceee e e 2
7 70895-G01 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 8)....... 1
8 19862-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LGiu.eveeiecciieeee ettt ecieee e sene e 4
9 12093-G1 L I 2 I 1 1 1 T O 1
10 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG .....eeeeeceee e see e sseee e sneessee s sneeens 1
11 12091-G2 SPINDLE CAP ..ottt e e s e e e e e s e anes 2
12
13
14 70673-G01 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE)

(INCLUDES ITEMS 5 = 10, 15) cuerreeereveeeeeeesseeeeeeeseeseseeseessseseeseessesesesseessesesesrens 1
15 70673-G02 SPINDLE ASSEMBLY (DRIVER SIDE).......cccoceiiiiiiiiei it ceciveeeescinee e 1
16
17
18 70796-G01 SPINDLE AND HUB ASSEMBLY, 5 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 19 = 25) ....oeooeeeeeeereeeeseeeeeeseseseeeeseeseeesesseessesesesseessenesesnenn 1
19 70672-G02 SPINDLE ASSEMBLY (PASSENGER SIDE) .......ccoociiiiiiiieee e ecieeee s 1
20 12092-G1 GREASE SEAL ...ttt ettt rte et ee e st e e s st e e e sar e e e e s nan 1
21 50892-G1 ROLLER BEARING AND RACE ASSEMBLY ......ccccoecvieirereceee e e 2
22 70772-G01 WHEEL HUB ASSEMBLY WITH RACES, 5 LUG (INCLUDES ITEM 23)..... 1
23 30143-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LGiu.eveeiecciieeee ettt ecieee e sene e 5
24 12093-G1 SLOTTED NUT, 1 - 14 ittt seare e s e s ae e s s e a e e 1
25 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG .....eeeeeceee e see e sseee e sneessee s sneeens 1
26
27
28

Page J-7 Service Parts Manual




Electric Vehicle

N

FRONT SUSPENSION/STEERING (JAN. 2001)

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

29 70797-G01 SPINDLE AND HUB ASSEMBLY, 5 LUG (DRIVER SIDE)

(INCLUDES ITEMS 20 - 25, 30) ..cetiiiiiiiieincineeieneiieee s sesiieenesesneae s sesasenassesasnes 1
30 70673-G02 SPINDLE ASSEMBLY (DRIVER SIDE)......ccceirvrrreirerieerseeee e sseeesseneeens 1
31
32
33 00407-G6 =10 ]I I 2 1 3G = X PR 2
34 00560-G3 LT | =1 TR R 4
35 70745-G01 KING PIN TUBE ...ttt ts e e s s e e e s s e aa e s e 2
36 70754-G01 THRUST WASHER (STAINLESS STEEL).........ccviiiieiieiiec et 2
37 14390-G6 K107 G L O 2 TP 2
38
39
40 15707-G1 SHOCK ABSORBER ...ttt ettt sree e serae e e s e e e e snneae e e nane 2
41 70509-G01 SHOCK ABSORBER BOOT ...t rtre e see e see s s sssve e s enen e ssse s s en 2
42 31539-G1 WIRE TIE oottt sttt e se e e snsane e e s sane 4
43 10435-G1 SHOCK ABSORBER WASHER.........c oottt 8
44 10194-G1 RUBBER SHOCK ABSORBER BUSHING .........cccooiiiiiiiie et 8
45 00532-G6 NUT, 378 - 24 ..ottt s s 4
46
47
48 70597-G02 LEAF SPRING ...ttt e s e e s s a e s 2
49 70664-G02 LEAF SPRING (HEAVY DUTY) ..ooiiies e rcee e ereeesee s seeessveee s svsesser s sneeens 2
50 70163-G02 SPRING PLATE ...ooi ittt erre s rtr e ste s ssee e s sre e ssee e s sve e s s e e s e e s snnnessanessnnnnn 4
51 00532-G7 NUT, 7/168 - 14 oot e s e s e e aae e e e e e aanes 1
52 00560-G2 FLAT WASHER, 7/18" ... ettt sttt te e e e s s e 4
53 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LGiueei it reee s reeesee s seee s s snae s e e sreeen 2
54 00734-G1 K107 N i T T B 12
55 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LGttt s s 9
56 00464-G6 BOLT, 7/16 - 14 X 2 3/4" LGttt e s 2
57 01068-G01 BOLT, 7/16 - 14 X 3 1/2" LGi.eeii e et veee s e seeesee s sneessve e snaessee e sreeens 1

Service Parts Manual Page J-8




FRONT SUSPENSION/STEERING (JAN. 2001)

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
58 70667-G02 SPACER .. e e e s 2
59 70667-G03 SPACER (SHORT) ...cetieeieevctee e e vtr e ste s ssee e e sresssee e s sve e e s e s e s snanessaeeesnnnen 1
60
61
62 70602-G01 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 63 - 66,69 - 74).| 1
63 70694-G01 RACK EXTENSION......cceeiicee et evee et e s s e s e sse s s rnn e s e s s 1
64 * JAM NUT, /2" - 20 ettt a e s 1
65 70675-G01 RACK BOOT ...ttt sttt e s e e s s n e s e a e s s naneaae s e asnes 1
66 17618-G1 WIRE TIE.... oo ettt s s s s 1
67 12416-G2 WIRE TIE .ottt st e s e e s s e e e e e e e s sane 1
68
69 70638-G01 PINION SEAL ... iieee ettt eciie et te e e e e st ae e e e ser e e e s snsaeeeesanssaeeesnanes 1
70 70695-G01 RACK BALL JOINT (INCLUDES ITEMS 71 - 74)..cccccceeeeereceee e 1
71 50641-G1 RUBBER BOOT ..ottt vee e srer st s e ssse e s seeesseee s s sae e e s sveeenns 1
72 50209-G2 SLOTTED NUT, 7/16 - 20.....ueeeeiiecciieee et te e sene e e ene s e eae s 1
73 10387-G2 COTTER PIN, 3/32" X 1" LGiuettiiiieiiieie i ecieeeensciiete s eee s senea e eae s 1
74 10389-G3 GREASE FITTING, STRAIGHT ...t 1
75
76
77
78
79 70607-G01 STEERING SHAFT ...ttt et e s svee st e s s e e s s s e nae e s e snnne s 1
80
81 70758-G03 STEERING COLUMN KIT (INCLUDES ITEMS 82 - 84) ....cccoeeeeccieieeeccceee e 1
82 70610-GO1 STEERING COLUMN.....cciiiiiictieecreeeceeesevee s e s s e e seee s ssaeee e ssnaessee e saneeenns 1
83 28569-G01 STEERING COLUMN BUSHING ........cccotiiiretre e e sseeeesneeesee e s sneeens 1
84 01022-G01 SCREW, #6 - 20 X 5/18" LGi..ceiiicieeeiiseciieee et seine e ee e s eae e saneeae s 1
85
86 70758-G04 STEERING COLUMN KIT (HORN) (INCLUDES ITEMS 87 - 89) ....cccvvveuervrennnne 1
87 70610-G02 STEERING COLUMN.....cciiiiiictieecreeeceeesevee s e s s e e seee s ssaeee e ssnaessee e saneeenns 1

Page J-9 Service Parts Manual




Electric Vehicle FRONT SUSPENSION/STEERING (JAN. 2001)

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
88 28569-G01 STEERING COLUMN BUSHING ........coocoiiieenee e 1
89 01022-G01 SCREW, #6 - 20 X 5/16" LGi...oeiririierrecerr et 1
90
91 01006-G01 BOLT, 3/8-16 X 1 1/4" LG WITH PATCHLOCK ..o 4
92 00879-G1 LOCK WASHER, 3/8".....coiieieree ettt et e s e s nrn e e 4
93
94 70580-G01 INTERMEDIATE SHAFT (INCLUDES ITEMS 95, 96)......ccceevieeerereeeeeeee e 1
95 01055-G01 BOLT, M8 X1 /4" LG ..ottt e s e e 2
96 00565-G8 LOCK WASHER, 5/18" ..ottt e 2
97
98 70751-G01 RETAINING RING (INTERNAL) ..ot e 1
99 70888-G01 RETAINING RING (EXTERNAL).....ccciieiieceere et 1
100 15112-G1 BALL BEARING ..ot e s e e e e 1
101 70887-G01 WAVE WASHER ... e e 1
102 71146-G01 STEERING WHEEL ..ot e 1
103 71147-G01 STEERING WHEEL COVER ..ot 1
104 71948-G01 STEERING WHEEL ...t 1
105 71949-G01 HUB COVER ...ttt et 1
106 71950-G01 CLIPBOARD ...ttt st e s s s 1
107 14390-G2 LOCK NUT, 5/8 - 18 ... st sree et e s s 1
108
109 20788-G2 TIE ROD ASSEMBLY (INCLUDES ITEMS 110 - 116, 118 - 123) ...oecv v 1
110 70583-G03 THREADED TUBE WITH FLAT ..o 1
111 27205-G01 TIE ROD END (LEFT HAND THREAD) (INCLUDES ITEMS 112 - 114) ....... 1
112 50641-G1 RUBBER BOOT ....ccciiiiiieririrerr st r e sne s srenane 1
113 50209-G2 SLOTTED NUT, 7/18 = 20...ciiiecereeirerernee et sre e s 1
114 10387-G2 COTTER PIN, 3/32" X 1" LG et 1
115 18434-G3 JAM NUT, 9/16 - 18 (LEFT HAND THREAD) .......cociieeieecieeeeeeeeeeee e 1
116 10389-G3 GREASE FITTING, STRAIGHT ......ooiiiirerr e 1
117

Service Parts Manual Page J-10



Electric Vehicle FRONT SUSPENSION/STEERING (JAN. 2001)

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
118 27205-G02 TIE ROD END (RIGHT HAND THREAD) (INCLUDES ITEMS 119 -123) ....| 1
119 50641-G1 RUBBER BOOT ....ccciiiiiieririrerr st r e sne s srenane 1
120 50209-G2 SLOTTED NUT, 7/18 = 20...ciiiecereeirerernee et sre e s 1
121 10387-G2 COTTER PIN, 3/32" X 1" LG et 1
122 18434-G4 JAM NUT, 9/16 - 18 (RIGHT HAND THREAD).......cciiie e 1
123 10389-G3 GREASE FITTING, STRAIGHT ......ooiiiirerr e 1

Service Parts Manual Page J-11




N

Electric Vehicle

When ordering parts, please specify the model and serial number of the product.

FRONT SUSPENSION/STEERING (JAN. 2001)

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1

2 3 4 5 DESCRIPTION

QTy.

Service Parts Manual

Page J-12



REAR AXLE

Electric Vehicle

- Includes ltems 2 - 8

NOTE:

Apply a light coat of moly grease to
male spline before assembly. Reference
part number 15.

Page K-1

Service Parts Manual



Electric Vehicle REARAXLE
N

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 73069-G01 REAR AXLE ASSEMBLY (INCLUDES ITEMS 2 - 8) ....ccceeeviereerreieeeese e 1
2 20377-G12 AXLE SHAFT (PASSENGER SIDE) ......cccecovrererrieierersernereeseessesseseeseessesnens 1
3 20377-G11 AXLE SHAFT (DRIVER SIDE)......ccceoterrieiereererieeseeeese e seessesseseeseessesnens 1
4 25228-G1 DIFFERENTIAL COVER ......ctieieece ettt e 1
5 25226-G1 FILL/CHECK PLUG ..ottt ettt sts s sre e nre e 1
6 25227-G1 WASHER ..ottt e s st ss e e e s e sanne s 1
7 15558-G1 BOLT, 5/16 - 18 X 3/4" LG w.eeveereeeeieeeeeeieeeie e te e s e ste s seeseese s e 10
8 73050-GO1 £V = A USRI 1
9
10
11 XXXXX-XXX] BUMPER SPLINE (SEE ELECTRIC MOTOR) ......ccceoevieieesieese e 1
12 00797-G2 BOLT, 1/4 - 20 X 1 1/4" LGi.ecoiiieeiee ettt ssene s e s s s s 3
13 00565-G7 LOCK WASHER, 1/4" ...ttt es e see e see e sne s see s 3
14 00559-G7 WASHER, 1/4" ...ttt e e e s e e s s e e s ae e s s reeeenes 3
15 28095-G01 MOLY LUBE, 2 OZ.....ceeteieeie e eieeeee st te e seeae e see e sae e s seesses e seessnsnseneas AR

Service Parts Manual Page K-2



N\

REAR SUSPENSION

Electric Vehicle

Page L-1

Service Parts Manual



Electric Vehicle

N

REARSUSPENSION

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70324-G01 SHOCK ABSORBER ...ttt e e e 2
2 10435-G1 SHOCK ABSORBER WASHER........coooiiirie et 8
3 10194-G1 RUBBER SHOCK ABSORBER BUSHING.........cccooovreririe e s 8
4 00532-G6 NUT, 378 - 24 ..ottt e s e e e e e s s e nasea e e s e nasnes 4
5
6 70474-GO1 LEAF SPRING, 2 LEAF ..ot te e see e se e e e e e ssree e 2
7 74207-GO1 LEAF SPRING, 4 LEAF ...ttt ettt te s e s e 2
8 72618-G01 “U” BOLT, 3/8 = 18 ..uuueieei i ccieee ettt seete e sen e srene e e e e s e e snen e e e naanes 4
9 00560-G1 WASHER, 3/8" ....eeeiiie ettt e st e st s e sre e s e e s s e e s ee e s sneeeenes 8
10 11098-G5 IO 10 G VLU e 7 S SR 8
11
12 70289-G02 SPACER ... e a et e e e e narraeaesnane 4
13 70291-GO1 BUSHING (LEAF SPRING)......cceiiiieeeie e rceee e vcee e see e s ssee s e s e s s 12
14 70290-G01 T T O I I 1 4
15 00429-G4 BOLT, 3/8 - 18 X 3 1/2" LGi..coiiiieeiiieciete st eeee s e e 4
16 11098-G5 LOCK NUT, 3/8 - 16 ..iiiieeeeciieee ettt ee s cite e e s eeae s e s seae e s nsae e a e s sae e e s nsneeae s 4
17
18 14158-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LGi..eeeoeeeevee e seee s seee e s 2
19 12262-G1 LOCK NUT, 3/8 - 16 ..iiiieeeeciieee ettt ee s cite e e s eeae s e s seae e s nsae e a e s sae e e s nsneeae s 2

Service Parts Manual Page L-2




N

SEATING AND BAG HOLDER, GOLF CAR Electric Vehicle

Front of Vehicle

“ .

1 - Includes ltems 2 - 9

Page M-1 Service Parts Manual




N

Electric Vehicle

SEATING AND BAG HOLDER, GOLF CAR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 9)...ccvvvivcccieeeereeee e 1
2 * LI =1 = L R 8
3 17074-GA BUMPER ..ottt ettt 2
4 * FLAT STAPLE ...ttt e 110
5
6 71012-GO1 VINYL TRIM (SEAT BOTTOM) ..o ieieeceeerceeesreeesee s seeesseee s sveesser e sveeens 1
7 71602-G** VINYL SEAT BOTTOM COVER ...ttt scieee e eenee e sene e 1
8 * FOAM PADDING (SEAT BOTTOM) ...t 1
9 * SEAT BOTTOM (WOOD) w.ccoreeeeeeeeeereesesseeeeseseeseeereeseseeessesesesseessenessseens 1
10
11
12
13 71701-GO1 HIP RESTRAINT (PASSENGER SIDE) .....cvvciiieeeercee e reeeeeeessee e eveeens 1
14 71702-GO1 HIP RESTRAINT (DRIVER SIDE) .....cueeioctee e eeeevee e seee s eneessee s sneeenns 1
15 71204-GO1 BOLT, 1/4 - 20 X 7/8" LGi.uuiiiiiiicieieeeiiete st ete s sen e s se e e s e e s s nase e e s 8
16
17
18
19 71610-GO1 SEAT HINGE ... et a e e 2
20 00720-G08 SCREW, #12 - 14 X A" LG ittt 4
21
22 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29) ...coovvievecereereeeeee e 1
23 * FLAT STAPLE ...ttt e 95
24 71752-GO1 PLASTIC SEAT BACK COVER ...ttt 1
25 * SEAT BACK (WOOD) ... veeeeeeereeeeeeeeeeseeeeseeeeseseeseeeseeseseessesesesseeesseneseseens 1
26 71002-GO01 SCREW, #8 X 5/8" LGi..coeiceeeeceeer e ecteeseseeeseeessaee s seresseee s saseessee s sneeenns 4
27 * LI =1 =3 L PR UR 4
28 * FOAM PADDING (SEAT BACK) .....uiiiiiiieeie et 1
29 71753-G** VINYL SEAT BACK COVER ....ooo ettt s seee s s sne e 1
30

Service Parts Manual Page M-2




SEATING AND BAG HOLDER, GOLF CAR

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31
32 71811-G02 SEAT SUPPORT BRACKET .....ooivccteeeriecctre e ssee e ssvieeeseee s sseeessnneessvneesssenenns 2
33 00414-G8 T ] R I A o 1 G Rl X R 4
34 00565-G7 LOCK WASHER, 1/4" ...ttt seite e siae e st ae e e s st ae e e e e eaeaennane 4
35 71802-G01 BOLT, 3/8 - 168 X 2 1/4" LGi....uciieei ettt seciee et e e stae e e s sr e ae e sr e e e s nane 4
36 71851-G01 BAG HOLDER BRACKET .....co e rcteeceeeerereesreeessseeeesseessee s sveeesene s sseeeennd 1
37 71856-G01 BAG RETAINER CLAMP........ottiii ittt e et e e s sr e ae e e serae e e s nane 2
38 71853-G01 BAG RETAINER STRAP ...ttt sie e e sree e s sr e ae e e ser e e e s nane 1
39 16816-G1 RATCHET FASTENER, 1/4" X 5/8" LG ....eeeveveeecieesceee e eee e seeeseee e s e s 2
40 71821-G01 CARRIAGE BOLT, 1/4 - 20 X 1 1/2" LG c.escceeeceeeeeeereeecreeesseee s sreessvee e sveeens 2
41 11027-G2 LOCK NUT, 174 - 20 ittt ettt teee e eee e e e se e s e e e a e s e 2
Page M-3 Service Parts Manual




Electric Vehicle SEATING AND BAG HOLDER, GOLF CAR

Service Parts Manual Page M-4



SEATING, SHUTTLE 2+2 Electric Vehicle

N

Front of Vehicle

\CS

1 -Includes ltems 2 - 9

Page M-5 Service Parts Manual



Electric Vehicle SEATING, SHUTTLE 2+2

Service Parts Manual Page M-6



SEATING, SHUTTLE 2+2

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - Q) ...coviicieieircieee e, 1
2 * TEE NUT ettt st e e st e e e e e sneaeee e saned 8
3 17074-GA BUMPER.....co ittt s e s s 2
4 * FLAT STAPLE ... ettt st e e s ee e st e e e s st e e e e e saarae e e s nans 110
5
6 71012-GOA1 VINYL TRIM (SEAT BOTTOM) ....oiiiiieecie ettt eeeessee s seee s e s 1
7 71602-G** VINYL SEAT BOTTOM COVER ...ttt 1
8 * FOAM PADDING (SEAT BOTTOM)....ccuiiiiiiiieeeeiitieeesecieeee s seeee e sseee e 1
9 * SEAT BOTTOM (WOOD).....ceeeeeeeeeeeereeeeesseeeeeseeeesesesseseeeseseesesseesseseseseneseees 1
10
11
12
13 71701-GO1 HIP RESTRAINT (PASSENGER SIDE) ....ccccoie it 1
14 71702-G01 HIP RESTRAINT (DRIVER SIDE)......ccoooie et sesee e s n 1
15 71204-GO1 BOLT, 1/4 - 20 X 7/8" LGi.coiiiiiiiee e eciieee ettt secine e s s ste e e ssee e e s sra e e s sansaeaesnans 8
16
17
18
19 71610-GO1 SEAT HINGE ...ttt e e 2
20 00720-G08 SCREW, #12 - 14 X 1" LGeiii ettt ettt e st e s e a e e n 6
21
22 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29)...cccccevviveereriierserenreeens 1
23 * FLAT STAPLE ... ettt st e e s ee e st e e e s st e e e e e saarae e e s nans 95
24 71752-GO1 PLASTIC SEAT BACK COVER ...ttt scite e srn e e sne e 1
25 * SEAT BACK (WOOD) .....ceoeeeoeveeeeeeereeeeeseeeesseeesesseeesesseesesseseseeseeeseeseneesenes 1
26 71002-GO01 SCREW, #8 X 5/8" LG ....oeeieceeeceeeeveeeseee s see e seee s svee e s see e ssvee s s sese s e s snnne s 4
27 * TEE NUT ettt e e st e e e s st ee e e e snrraeaesnane 4
28 * FOAM PADDING (SEAT BACK) ..o ciiieei i scieie e secene e see e e sseee e 1
29 71753-G** VINYL SEAT BACK COVER ......oooeieeeee et s e 1
30

Page M-7 Service Parts Manual




N

Electric Vehicle

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

SEATING, SHUTTLE 2+2

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

31
32
33 74139-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 34 - 44)......ccccceveeeeeceeeeee 1
34 71602-G** VINYL COVER (SEAT BOTTOM).....cciiiiin et sciiieee s scieeseeseesne e s senenae e 1
35 * FOAM PADDING (SEAT BOTTOM) ...t 1
36 * SEAT BOTTOM (WOOD) ....ooieier e eeeee v eseeesseee s seeesseee s sneessee s sneeenns 1
37 * LI =1 =3 L PR UR 16
38 74140-GO1 TRIM et e e st e e e s b be e e e aerae e e e narae e e s nanneeae s 1
39 * I I 17 110
40
41 71012-GO1 TRIM et e e st e e e s b be e e e aerae e e e narae e e s nanneeae s 1
42 71702-GO1 HIP RESTRAINT (DRIVER SIDE) ...cccciciiiiiiiiieie e 1
43 71701-GO1 HIP RESTRAINT (PASSENGER SIDE) ...ccooovviiveriereeeeee et 1
44 00414-G8 BOLT, 1/4 - 20 X 1" LG oo oeee ettt seessee st e e ee e s s e 8
45
46 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29) ....cccceeeecccieee e 1
47 74117-G01 SEAT SUPPORT BRACKET .......eiircteieeeeeseee s rveessee e s sveeesree e sseesenenessseessnnneen 2
48 00414-G8 T I T I A 0 1 G Rl I 12
49 00565-G7 LOCK WASHER, 1/4" ..ottt sttt ee st e s e e e s s sneeae s 12
50 17838-G1 NYLON BUSHING .....ooiiiiie ettt e e e s s sae s s 4
51 74134-GO1 QUICK RELEASE PIN ..ot ctr et sstne s see st e s evee e s e s e s e s e s en 2
52
53 70364-GO1 SPACER ... e a et e e e e narraeaesnane 2
54 74111-GO1 SEAT BACK SUPPORT ...ttt ettt en e se e e s e 2
55 00414-G8 T I T I A 0 1 G Rl I 4
56 00565-G7 LOCK WASHER, 1/4" ..o sectee st ssste s seee s te s st e e essee s sanee s e s sneeenns 4
57 01006-G02 BOLT, 3/8 - 18 X 1 1/2" LGi.ecoiiieeiie ettt sseee s e en e s 4
58 00560-G1 WASHER, /8" ...ttt e e st e e s s b e e e e s sr e e e e e senraeaesnans 4
59 70113-G01 RUBBER BUMPER........oottiiiciiein et sene e s 4
60 11027-G1 LOCK NUT, 5/16 - 18 ... cctee st sste e ses s ee e see e s e sse e e s e s e s saneeenns 6

Service Parts Manual Page M-8



N

SEATING, CONVERTIBLE CARRIER

Electric Vehicle

Front of Vehicle

\C ¢

1 - Includes ltems 2-9

Page M-9

Service Parts Manual




SEATING, CONVERTIBLE CARRIER

Electric Vehicle

o
Q
|nn.v
>
—
o
a—
c
[«
=
(TR

Page M-10

Service Parts Manual



SEATING, CONVERTIBLE CARRIER

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - Q) ...coviicieieircieee e, 1
2 * TEE NUT ettt st e e st e e e e e sneaeee e saned 8
3 17074-GA BUMPER.....co ittt s e s s 2
4 * FLAT STAPLE ... ettt st e e s ee e st e e e s st e e e e e saarae e e s nans 110
5 * FLAT STAPLE ... ettt st e e s ee e st e e e s st e e e e e saarae e e s nans 46
6 71012-GOA1 VINYL TRIM (SEAT BOTTOM) ....oiiiiieecie ettt eeeessee s seee s e s 1
7 71602-G** VINYL SEAT BOTTOM COVER ...ttt 1
8 * FOAM PADDING (SEAT BOTTOM)....ccuiiiiiiiieeeeiitieeesecieeee s seeee e sseee e 1
9 * SEAT BOTTOM (WOOD).....ceeeeeeeeeeeereeeeesseeeeeseeeesesesseseeeseseesesseesseseseseneseees 1
10
11
12
13 71701-GO1 HIP RESTRAINT (PASSENGER SIDE) ....ccccoie it 1
14 71702-G01 HIP RESTRAINT (DRIVER SIDE)......ccoooie et sesee e s n 1
15 00414-G8 BOLT, 1/4 - 20 X 1" LG .uiiiiii ittt siee e see e e srae e e s sr e e s snraeaesnan 8
16
17
18
19 71610-GO1 SEAT HINGE ...ttt e e 2
20 00720-G08 SCREW, #12 - 14 X 1" LGeiii ettt ettt e st e s e a e e n 4
21
22 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29)...cccccevviveereriierserenreeens 1
23 * FLAT STAPLE ... ettt st e e s ee e st e e e s st e e e e e saarae e e s nans 95
24 71752-GO1 PLASTIC SEAT BACK COVER ...ttt scite e srn e e sne e 1
25 * SEAT BACK (WOOD) .....ceoeeeoeveeeeeeereeeeeseeeesseeesesseeesesseesesseseseeseeeseeseneesenes 1
26 71002-GO01 SCREW, #8 X 5/8" LG ....oeeieceeeceeeeveeeseee s see e seee s svee e s see e ssvee s s sese s e s snnne s 4
27 * TEE NUT ettt e e st e e e s st ee e e e snrraeaesnane 4
28 * FOAM PADDING (SEAT BACK) ..o ciiieei i scieie e secene e see e e sseee e 1
29 71753-G** VINYL SEAT BACK COVER ......oooeieeeee et s e 1
30

Page M-11 Service Parts Manual




N

Electric Vehicle

SEATING, CONVERTIBLE CARRIER

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 70364-GO1 SPACER ... e a et e e e e narraeaesnane 2
32 74111-G01 SEAT BACK SUPPORT ...t vte e reesstre s sveessee s s sveeessee e s ee s snnnessnessnnneen 2
33 00414-G8 T I T I A 0 1 G Rl I 4
34 00565-G7 LOCK WASHER, 1/4" ..ottt sttt ee st e s e e e s s sneeae s 4
35 01006-G02 BOLT, 3/8 - 18 X 1 1/2" LGi.ecoiiieeiie ettt sseee s e en e s 4
36 00560-G1 WASHER, 3/8" ....eeeiiie ettt e st e st s e sre e s e e s s e e s ee e s sneeeenes 4
37 70113-GO1 RUBBER BUMPER......cottiiiiiiir ittt ee s e s ae s sesae e s saeaesnsneeae s 2
38 11027-G1 LOCK NUT, 5/16 - 18 ...ttt sttt ee s e s e e s e e s e e e s nsneeae s 2
39
40 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29) ...coovvievecereereeeeee e 1
41 75258-G01 SEAT BACK MOUNT .ottt ettt e e e s se e e e 1
42 00414-G8 BOLT, 1/4 - 20 X 1" LG ittt e s e s s 4
43 00565-G7 LOCK WASHER, 1/4" ..o sectee st ssste s seee s te s st e e essee s sanee s e s sneeenns 4
44 16705-G6 T I T A 0 1 G < 7 S I 2
45 00520-G1 ACORN NUT, 174 - 20 ittt sree e ee et e e s sr e e s srae e e s nans 2
46 19859-G1 END PLUG, 3/4"....oeeeii ettt es ettt siae e s saae e s asae e e s nasae e s e s saeaesnasneeneas 2
47
48 75229-G01 BED ASSEMBLY (INCLUDES HINGE AND MAT) .....ccccvieirieeeeeeeereeseeee s 1
49 75263-G01 SEAT BOTTOM ASSEMBLY (INCLUDES HINGE AND MAT)....cccceeiicieeeeeenn 1
50 75197-G** SEAT BOTTOM ...ttt siee et e e ser e e e s sr e ae e e e ae e e e nan 1
51 75252-G01 VINYL SEAT BOTTOM COVER......ccoeiiieeere e 1
52 00762-G4 BOLT, 5/16 - 18 X 1 1/2" LGiueeeioeee e vt e seee e see e s s s e s en 2
53 17255-G1 TEFLON WASHER, 5/16" .....ovtiii ettt eciite e sereee e sesree e s sr e e s serae e e 4
54 00654-G3 LOCK NUT, 5/16 - 18 ...ttt sttt ee s e s e e s e e s e e e s nsneeae s 2
55 19859-G1 END CAP, B/4" ...ttt st s st e st s s e s s e sae e e sanae s nee e s s neeenns 4
56
57
58 75273-G01 BED FRONT (INCLUDES MAT)...coiiiiiieiiiriieiteseeene s seieenesssene s s sse e s 1
59 00661-G6 BOLT, 1/4 - 20 X 3/4" LGi..cooueeeeeeee et e ree et seee e svee s e s s e s s e s s en 4
60 00559-G8 WASHER, 5/16" ..ottt e st e e s e s s e e s e e s sreeeennes 4

Service Parts Manual Page M-12




SEATING, CONVERTIBLE CARRIER

N

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 75193-GO1 SUPPORT FRAME ... .ottt 1
62 00438-G8 BOLT, 5/18 - 18 X 1" LG ..ottt e 2
63 00559-G8 WASHER, 5/18" ...ttt e e s s e e 2
64 11027-G1 LOCK INUT, 5/16 - 18 ..ottt s 2
65 00440-G4 BOLT, 5/16 - 18 X 2 1/2" LG ..ttt e 2
66 17838-G1 NYLON BUSHING.......cocoiiiiiirrieereri s e e e 4
67 00559-G8 WASHER, 5/168" ...t ere e e 2
68 00654-G3 LOCK INUT, 5/16 - 18 ..ottt s 2
69 75196-G01 HANDRAIL ...t e s e s 2
70 00762-G02 BOLT, 5/18 - 18 X 1 1/4" LG ..oi i 2
71 00664-G8 LOCK WASHER, 5/16" ...ttt s 2
72 00520-G3 ACORN NUT, 5/168 - 18 ... sttt s s e e 2
73 75261-G02 END CAP, 17 et s e e e e e e 4

Page M-13 Service Parts Manual




Electric Vehicle SEATING, CONVERTIBLE CARRIER

Service Parts Manual Page M-14



STEERING (EARLY PRODUCTION) Electric Vehicle

FOR STEERING PRODUCTION AFTER JAN. 2001
SEE 'FRONT SUSPENSION/STEERING (JAN. 2001)

59 =
1 - Includes Items 2 - 34 0 0
2 - Includes Items 3 - 6 N\ Y A

20 - Includes Iltems 21 - 28
36 - Includes ltems 37 - 48
45 - Includes ltems 46 - 48

50 - Includes Items 51 - 52 Early Production __~ 60\
64 - Includes Items 65 - 74 \50 52
66 - Includes Items 67 - 68 51

70 - Includes ltems 71 - 72

47 (Late Production)

Yo

Front of Vehicle

Page N-1 Service Parts Manual



N

Electric Vehicle

STEERING (EARLY PRODUCTION)

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70314-G02 STEERING BOX ASSEMBLY (COMPLETE) (INCLUDES ITEMS 2 - 34) .......... 1
2 75364-G01 STEERING HOUSING (INCLUDES ITEMS 3 - 6)...cuevvriierieerereeesseeeerieeenne 1
3 * SLEEVE BEARING ...ttt see e e s e s s s s 1
4 * SLEEVE BEARING ......oiiiiicitee ettt 1
5 * FLANGED BEARING .........cotiiiiiiiii sttt ee e e e e 1
6 10389-G3 GREASE FITTING, STRAIGHT ..o s 1
7
8 00426-G6 BOLT, 3/8 - 16 X 3/4" LGicceii ittt et a e e 2
9 18456-G1 GREASE FITTING, 90° .. iiercceeeerteesseeeseveesseesssveeeseeesssseeesssneesseeessseeenns 1
10 70177-G01 RACK GUIDE COVER .....ooii e ceeieceesrtee s eeeeseee s st e e s svee s s sene s e s s 1
11 70225-G01 GASKE T ittt e e s e e e e sr e e e e e st e e e e e s e e ae e e naareeaeenans 1
12 70178-G01 COMPRESSION SPRING.....cciiciiiitiiiiieiis i eeesciireee s sseaeseesssesaeee s sssneseenas 1
13 70179-G01 RACK GUIDE ....cveieeierceeerreesstee e sveessee e s st e esee e s svee e eneee s ssee s ennnesnsseeessnnes 1
14 11391-G1 O 7V | B SR P 1
15 70041-G01 RACK COVER ...ttt ettt e s s e s e s s aa e e 1
16 11391-G1 CLAMP, 1 /4" ettt e e st e e e st e e e s sareae e e saaraeaeenan 1
17 70183-G01 2 I 1 1
18 11391-G5 O 7V | 77 USSP 1
19
20 70299-G01 STEERING GEAR KIT (INCLUDES ITEMS 21 - 28).....ccccceeiiiiiiieeesiieeee s 1
21 70297-G01 GEAR PINION ... ..ttt e rtee e e see e sre s s e e s s e s ee e s sne e e e 1
22 15112-G1 BALL BEARING .......oooiiiieecerie e rseee e resssee s svee e s e s s e nen e s e e s en 1
23 70190-GO1 EXTERNAL RETAINING RING ........ccocciiiiei et seee e 1
24 70298-G01 STEERING RACK ... ittt ettt e s e e e s 1
25 70192-G01 RACK BALL END .....oooiiieeeie ettt st s e s e e e s 1
26 00532-G8 NUT, 7/16 = 20 ooeeiei ettt st s e e s s e e e e e sane 1
27 18456-G1 GREASE FITTING, 90° ...ttt ettt st e e e e s eae s 1
28 70466-G01 RETAINER ...ttt e e s ne e e e 1
29
30 70184-G01 3 P 1

Service Parts Manual Page N-2



STEERING (EARLY PRODUCTION)

N

Electric Vehicle

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 70216-G01 THRUST WASHER, 1 1/2" .. eeititeiee e e seenen e s e e e e e e e e s snnas 1
32 70195-G01 THRUST WASHER, 7/8" ... .ottt ettt 1
33 00734-G6 LOCK NUT, 7/8 = Dottt ettt ettt e e e e e e ee e 1
34 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG ...t te e ee e 1
35
36 70360-G01 STEERING SHAFT/COLUMN KIT (INCLUDES ITEMS 37 - 48) ..ccocovvveeeneennen. 1
37 14322-G3 STEERING SHAFT ...ttt e e e e e e e e e e e s e 1
38 70558-G01 1010 118 =4 I |\ [ R 1
39 00550-G1 LOCK NUT, 1/4 = 20.. . ettt ettt ettt e e e e e e e e 2
40 70227-G01 BOLT, 1/4 - 20 X 7/8" LG «evveeii ettt ettt e e setee e e s eeee e e s ssnene e e 2
41 70223-G01 17N (4 = R 1
42 01034-G01 BOLT, 3/8 - 16 X 1 1/2" LG WITH PATCHLOCK .....cuoriieeieieieieeeeee e, 3
43 00878-G1 LOCK WASHER, 3/8".....ooii ittt e ettt e e vee e e e ee e 3
44 70466-G01 RETAINER......ceeeeie ettt e e e s s e st e e e s e s e s e s e re e e e e e e e e e s e snnnnnne 1
45 28633-G01 STEERING COLUMN KIT (INCLUDES ITEMS 46 - 48) ......ccovvccieeeinrcineennn. 1
46 * STEERING COLUMN ... cenitiee e te e eeeneeeeae s e e e e 1
47 28569-G01 STEERING COLUMN BUSHING (LATE PRODUCTION)......cccceecerennee 1
48 01022-G01 SCREW, #6 - 20 X 5/18" LG ..eeiiiiiiee et s 1
49
50 17161-G1 BUSHING AND SEAL KIT (INCLUDES ITEMS 51, 52)

(EARLY PRODUCTION) ..uiiieii ettt seee s ee e sene s 1
51 * STEERING COLUMN BUSHING ... 1
52 * ST T o I LN 1
53
54 00470-G4 BOLT, 7/168 - 20 X 2 1/2" LG ce ettt einiesieeae e e e e s e e aaeaea e e 1
55 00734-G3 LOCK NUT, 7/16 = 20 oottt ettt tee e e ee e e e e e e e eve e e s s e ennse s 1
56 01033-G01 BOLT, 7/16 - 14 X 1 1/4" LG WITH PATCHLOCK .....oiiieee e 2
57 00566-G2 LOCK WASHER, 7/16" ... eeccinieeete e rnee s e e s e s e e e e s as e neaaeaea e e e s 3
58
59 71948-G01 STEERING WHEEL ..o ettt ettt e e 1

Page N-3 Service Parts Manual




N

Electric Vehicle STEERING (EARLY PRODUCTION)

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
60 71949-G01 1= PR SR 1
61 71950-G01 L0 IR = 10 7Y {5 S 1
62 14390-G2 LOCK NUT, 5/8 = 18 ..o eceee e ceeestee s seess e e sesee s s e e st s s essve s s e s en s saneennns 1
63
64 70074-G01 TIE ROD ASSEMBLY (INCLUDES ITEMS 65 - 74) ....cotiiiicciieee e sceneee e 2
65 70583-G02 THREADED TUBE WITH FLAT .ottt 1
66 27205-G01 TIE ROD END (LEFT HAND THREAD) (INCLUDES ITEMS 67 - 68)........... 1
67 50641-G1 RUBBER BOOT ...ttt 1
68 50209-G2 SLOTTED NUT, 7/16 = 20..ccicueeeeeieerceeeereeeseereesveeesere s sveessee e s sveeeees 1
69 18434-G3 JAM NUT, 9/16 - 18 (LEFT HAND THREAD) ......otiiiiiireeeeee et 1
70 27205-G02 TIE ROD END (RIGHT HAND THREAD) (INCLUDES ITEMS 71 - 72)......... 1
71 50641-G1 RUBBER BOOT ...ttt 1
72 50209-G2 SLOTTED NUT, 7/16 = 20..ccicueeeeeieerceeeereeeseereesveeesere s sveessee e s sveeeees 1
73 18434-G4 JAM NUT, 9/16 - 18 (RIGHT HAND THREAD).......c.ccoceerrereceeeeree e 1
74 10389-G3 GREASE FITTING, STRAIGHT ...ttt sree e 2
75
76 10387-G2 COTTER PIN, 3/32" X 1" LGiuueeiiieeceeree e rstee e reessee e e svee e s s ssve e s nen e snse s snnne s 2
77
78 50209-G2 SLOTTED NUT, 7/16 = 20 ...cueiieie et sciie e e stae e e e sesae e e s srae e e s sneeaeeesnanes 1
79 10387-G2 COTTER PIN, 3/32" X 1" LGieiii it eeee e seene e ne s s se e e 1

Service Parts Manual Page N-4




Electric Vehicle

TOW BAR, PERMANENT

Service Parts Manual

Page P-1



Electric Vehicle TOW BAR, PERMANENT

1 - Includes ltems 2 - 22 39
23 - Includes items 24 - 42 | T~ 0s

33 - Includes itmes 34 - 42

Service Parts Manual Page P-2



TOW BAR, PERMANENT

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1 75304-GO01 TOW BAR (TOWING VEHICLE) (INCLUDES ITEMS 2 - 22) .....cccvvieiireeeenn 1
2 75299-G01 TOW BAR ..ottt et e e et e e e e et e e e s e e e e e e e e ereeee e e ennnees 1
3 75302-G01 UPPER PIVOT .ottt e ete e e s st e e e e s s n e e s snnee e e eans 1
4 75291-GO01 LOWER PIVOT ..t ier e s e e e s ae e e ae e e e e e s s e s s a e e e aea e e e s 1
5 00410-G8 BOLT, 1/2 - 20 X 3" LGi.eueeiiiiiiee e ccitiee it e e inen e e e e e e e e e s 1
6 00675-G3 WASHER, 1/2" ...t e e e e e e e e e e e e annees 1
7 75339-G01 SPRING WASHER ...ttt e et e e 1
8 00571-G5 WASHER, 172" ..ottt ee e aee e e e e e e e e s s e et aeneaaeaeaeeeeasaannns 1
9 11098-G8 O 101 S 1 [ I 2 T 1
10 75362-G01 L 0 o N O R 1
11 75340-GO1 DELRIN WASHER, 3/8" ...ttt ee e eccirnieeee e e e e e es e s n e aeaea e e e 2
12 75360-GO1 @ I o | U 2
13 13571-G7 SPRING PIN ...ttt e e e s s e s e s e nre e ee s eanne s 2
14 75303-G01 07 ] o 1
15 20852-G2 COMPRESSION SPRING ...coociiiieeenrititr et eeeriireer e ee e 1
16 25661-G02 CUP WASHER. ... .ottt te et e e e e et e e e e e e e e e s s e ne e es 1
17 13005-G4 SHOULDER BOLT, 3/8 X 1 5/8" LG..cooeeeeeeeeeeie ettt 1
18 75370-G01 LABEL (WARNING) .....otriiiiercctieeceesseeeseveeesee s sssveeessaesssseee s ssaessseeeesneeenns 1
19 75338-G03 MALE STOP ..t ee et e e e e are e e e s e e e e s e e e s e n e eees 1
20 12547-G4 SCREW, MM X1 X30MMLG ...ttt 1
21 00565-G8 LOCK WASHER, 5/18" .....oooo ettt ee e cee e e e s svee e e seseee e e eans 1
22 00520-G3 ACORN NUT, 5/168 = 18ttt ettt e 1
23 75308-GO01 TOW BAR HITCH (TOWED VEHICLE) (INCLUDES ITEMS 24 - 42)............... 1
24 75305-G01 [ | 8 IO U 1
25 75292-G01 g Y =T | T 1
26 75309-G01 THRUST WASHER ...ttt et 2
27 75342-G01 WASHER, 3/4" ...ttt ee e e aee et e e e e e e s se et s aeaeaaeaeaeeaessnaannns 1
28 00518-G8 CASTELLATED NUT, 3/4 = 16 ceeeeeeeeeee e eeeceieeieeee e e eeecciveeneeeae s e e s e ssennnnnnes 1
29 10387-G1 COTTERPIN, 1/8" X 1 1/2" LG ettt sttt 2
30 75307-GO1 BEARING ...ttt st e s e s s ne e e e s nn e e s s nneeee s 1

Page P-3 Service Parts Manual




Electric Vehicle TOW BAR, PERMANENT

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 00566-G6 LOCK WASHER, 3/4" ...ttt s s e 1
32 00533-G8 NUT, 374 - 16t s s e e e 1
33 75306-G01 TIE ROD (INCLUDES ITEMS 34 - 42) ..o 1
34 75287-G01 STEERING LINK ...t e 1
35 27205-G01 TIE ROD END (LEFT HAND THREADS).......ccoiie e 1
36 * JAM NUT, 9/16 - 18 (LEFT HAND THREADS).....ccccecovrrreeicecre e 1
37 27205-G02 TIE ROD END (RIGHT HAND THREADS) ......coooiiiiireeeeeeceeeeee e 1
38 ¥ JAM NUT, 9/16 - 18 (RIGHT HAND THREADS).......cccciiiriirirnceeee 1
39 10389-G3 GREASE FITTING ..ottt s 2
40 50641-G1 RUBBER BOOT ...ttt s sess e e nne s 2
41 50209-G2 CASTELLATED NUT, 7/16 - 20....ciiiiieeeecee e 2
42 10387-G2 COTTER PIN, 3/32" X 1" LGi...eeiieieeieeecee st 2
43 75318-GO01 MOUNTING PLATE ..ot e 1
44 75319-GO1 STOP MOUNT PLATE ......ooii it s 1
45 16705-G1 SCREW, 1/4 - 20 X 1" LG eoiree ettt s 3
46 00891-G2 LOCK NUT, 174 - 20 .ttt s e s 3
47 75338-G02 FEMALE STOP ...ttt e e sn e e s e e e 1

Service Parts Manual Page P-4



Electric Vehicle

TOW BAR, CASUAL

12

Service Parts Manual

Page P-5



Electric Vehicle

N

TOW BAR, CASUAL

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 75033-GO01 CASUAL TOW BAR (INCLUDES ITEMS 2 - 15) ..ot 1
2 * LI 1T = 7Y o 1
3 75034-G01 TIE ROD (INCLUDES NUT AND COTTER PIN}.....coeriereceeeeee e 1
4 75060-GO1 COUPLING ...ttt st rre e eree e e e s sr e e s sar e e e s nnseaeeesenraeeesnan 1
5 * I 10 G o | RSP 1
6 75065-G01 COMPRESSION SPRING ........oeiiiiiectirrcee s seeesseee s ssee s e s ssreeenns 1
7 00922-G2 WASHER, 3/8"...... ettt e s eae e e s sae e e s s sneeae s 1
8 10387-G2 COTTER PIN, 3/32" X 1" LG .iteeeieciiieeecciie e siitee e serae e s s see e s srae e e nane 1
9 75068-G01 8T o I A | 1
10 14869-G5 L R o 1
11 16783-G1 FERRULE ..... ettt sttt e s s s e sa e aa e s 3
12 75067-GO1 FERRULE ..... ettt sttt e s s s e sa e aa e s 1
13 75035-G01 HEX HEAD PLUGL.......coo ettt seee s e see e sne s svee s s sne e s e e s s e 1
14 14869-G3 L R o 1
15 * LABEL (WARNING) ..ottt ssieee s e s s e s 1
Service Parts Manual Page P-6



WEATHER PROTECTION, GOLF CAR

A\

Electric Vehicle

SUN TOP

(REAR)

7
DETAIL A

1 - Includes items 2 - 19

(FRONT)

DETAIL B

DETAILC

Page Q-1

Service Parts Manual

:



Electric Vehicle WEATHER PROTECTION, GOLF CAR

REAR VIEW MIRROR

21 - Includes ltems 22 - 24

WINDSHIELD

SPLIT WINDSHIELD

Service Parts Manual Page Q-2



WEATHER PROTECTION, GOLF CAR

A\

Electric Vehicle

WEATHER ENCLOSURE

BAG AND RAIN CURTAIN

Page Q-3

Service Parts Manual



N

Electric Vehicle

WEATHER PROTECTION, GOLF CAR

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1811 Wilkinson Rd. Augusta,
GA 30904. Telephone (706) 729-9911 or FAX (706) 729-0055

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 75040-G** SUN TOP KIT (GOLF CAR) (INCLUDES ITEMS 2 - 19) c.covv i 1
2 27069-G** R K0 T 1
3 75045-G01 FRONT STRUT ..ottt et e s s se e s s e 1
4 01035-G01 BOLT, 5/16 - 18 X 2 1/4" LG cueeeieeiieei e eeeccieeite e e e e esesnineeee s e e e e e sennns 4
5 00905-G8 LOCK WASHER, 5/16" ....cuiiiiiieee e ececcieeiee e e e e eesnineae e e e e e e e e s e s e 4
6 75048-G01 SPACER, 1/2" ... ettt e s e eane 2
7 00570-G2 WASHER, 5/16" ... et e e er e e e ee e e s e e s a e e e e aea e e e s 6
8 75046-G01 R R I = U R 2
9
10 00439-G6 BOLT, 5/16 - 18 X 1 3/4" LG ceeereiceee ettt et 4
11 00571-G2 WASHER, 5/16" ... et e e er e e e ee e e s e e s a e e e e aea e e e s 8
12 17255-G1 TEFLON WASHER, 5/168"..... . et eesieeee e te e nen e e e ae e e e 4
13 11098-G6 LOCK INUT, 5/18 = 18ttt ettt 4
14 00753-G5 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL).....ccovcvvriveerrrierceeee e 2
15 00753-G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL).......ccceeecvvieiiiciieeeenne 2
16 00559-G7 WASHER, 1/4" ...ttt ee e e e et e e e e ae e e s e e s naeaeaaeaeaeaaeas 8
17 75051-GO1 SPACER ... e e e eane 4
18 00891-G2 LOCK NUT, 1/4 = 20 ...ttt ee s e e s s s e e 4
19 19853-G1 END CAP, 1 ettt e re e cee e e e e s e e e s saeeaea e e e s e e e e seensnnnnnnns 2
20
21 19528-G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 22 - 24) ......cccocevriieeiererrieeenne 1
22 19496-G1 REAR VIEW MIRROR ...ttt s 1
23 19502-G2 SUPPORT BRACKET ...ttt eeitiesree e e s e e e s s e e e e aea e e e 1
24 19527-G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL).......ccccoevviriirieeecciieeecane 1
25
26 75524-G01 WINDSHIELD KIT (GOLF CAR) (INCLUDES ITEMS 27 - 33) ..cccccevevver e 1
27 * WINDSHIELD ...ttt e e tre e e e e e e e s n e e e ae e e e e 1
28 EGWHC12 Y NS o T2 I R 2
29 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL)......cccocevreiercererrceennne 2
30 EGWHW12 WASHER, 1/4" (STAINLESS STEEL) ..eovviveereee e 4

Service Parts Manual Page Q-4




WEATHER PROTECTION, GOLF CAR

N

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1811 Wilkinson Rd. Augusta,
GA 30904. Telephone (706) 729-9911 or FAX (706) 729-0055

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 EGWHG13 RUBBER GROMMET ...ttt seine e e e e e s snneaae e 2
32 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL).....ccccovvvecereere e ceeceeee e 2
33 EGWHL-14 LABEL (SAFETY) .oeiii it cctre s see s seresvee st s st e e e ssae e san e sssen e sneeenns 1
34
35 75525-GO1 SPLIT WINDSHIELD KIT (GOLF CAR) (INCLUDES ITEMS 36 - 42)................. 1
36 * WINDSHIELD .......eoiieie et e st ee s s s e s s e s s e e s sne e ees 1
37 EGWHC10 SASH, 12" LGttt s s 2
38 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL).....ccccceccvveriiireeeenen 2
39 EGWHW12 WASHER, 1/4" (STAINLESS STEEL)....ccccceirierceee e 4
40 EGWHG13 RUBBER GROMMET .....coo o ctie vt seseste e s e ssse s s e e e e snne s 2
41 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL).....ccovviiiiiiiiiceeeee e 2
42 EGWHL-14 LABEL (SAFETY) ittt ettt ettt seree e ae e st ae e s se e e e e sasr e e e e nan 1
43
44 75078-G01 WEATHER ENCLOSURE (3 SIDED)

RECOMMENDED FOR VEHICLES WITH WINDSHIELDS.........cccceovviceee e, 1
45 75079-GO1 WEATHER ENCLOSURE (4 SIDED)
RECOMMENDED FOR VEHICLES WITHOUT WINDSHIELDS ...........ccccou...... 1
46
47 75191-GO1 BAG COVER AND RAIN CURTAIN KIT....coirceieree et e s esee e s 1
Page Q-5 Service Parts Manual




Electric Vehicle WEATHER PROTECTION, GOLF CAR

Service Parts Manual Page Q-6



N\

WEATHER PROTECTION, SHUTTLE 2+2 Electric Vehicle

SUNTOP

(Passenger

DETAIL D Side Shown)

(REAR)

1 - Includes items 2 - 20

Front of Vehicle

L,

/ 5
7 .
|
2,3
(Driver Side Shown)
DETAIL A
DETAIL B 14
(Outside Tubing

15 5 On Sun\Top)
@@i::é;::mmm%@é;:i::::?::::::::::::
= G- c\{@\ @‘
16

Front of Vehicle

AC ¢

DETAIL C
(FRONT)

Page Q-7 Service Parts Manual



Electric Vehicle

WEATHER PROTECTION, SHUTTLE 2+2

REAR VIEW MIRROR

23 - Includes ltems 24 - 26

25 Front Top
Strut

~—_
2 3
etscrew

WINDSHIELD

SPLIT WINDSHIELD

23 - Includes ltems 24 - 26
28 - Includes Items 29 - 35
37 - Includes ltems 38 - 44

Service Parts Manual Page Q-8



WEATHER PROTECTION, SHUTTLE 2+2

N

Electric Vehicle

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1811 Wilkinson Rd. Augusta,

GA 30904. Telephone (706) 729-9911 or FAX (706) 729-0055
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 75123-G01 SUN TOP (SHUTTLE 2+2) (INCLUDES ITEMS 2 - 20).....cotvviiiieeeecere e 1
2 75074-G0A1 REAR STRUT (DRIVER SIDE).......c.tiiivirrecerereerreeeeseesseeessveesseeesssneeenns 1
3 75074-G02 REAR STRUT (PASSENGER SIDE) .....ccovcioiiirrcee e snee e 1
4 00665-G5 BOLT, 3/8 - 16 X 1 3/4" LGieeeeeeee ettt ecnneininete e e e e e e 4
5 00679-G1 WASHER, 3/8 ...ttt te et e et e e e e e e s se et aeneaaeaea e e e e sanaannns 18
6 00771-G5 WASHER, 3/8 ...ttt et e e s e e re e e e es 4
7 00891-G5 07 G N (W 7 < T L U 10
8 19853-G1 o N | I | U 2
9 75125-G01 FRONT STRUT ...ttt e et ee e s st e e s s e e e s snaee e e e e eans 1
10 01035-G01 BOLT, 5/16 - 18 X 2 1/4" LGttt e s s 4
11 00205-G8 LOCK WASHER, 5/16" ..cce oottt e e e eccienieete e e e e e s s a e aeaea e e e s 4
12 75048-G01 SPACER, 172" et e e e e e e e e es 2
13 00879-G1 WASHER, /8" ...ttt e e e e e e e e e e e s 4
14 27604-G01 SUN TOP et e s e s s e e e seean e e e s eeenreeee s ennnees 1
15 00674-G8 BOLT, 3/8 - 16 X 5" LGi..ureiiiiiieee ettt ineeeae e e e e e s e s 2
16 18716-G1 SPACER ...t r e e e ar e e e e e e e e e e s e nnnnnaen 2
17 00653-G1 WASHER, 3/8" (STAINLESS STEEL)....cccccvviriereree e 2
18 00665-G3 BOLT, 3/8 - 16 X 2 1/2" LG (STAINLESS STEEL) ....eevveerveeeeeeevceee e 2
19 00665-G6 BOLT, 3/8 - 16 X 2" LGi..ureiiiiieee e ectite it e e e ineeeae e e e e e s e s e e e 2
20 24647-G1 SPACER, 174" ..ot eee e et e e e et a e e e e e e e es 2
21
22
23 19528-G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 24 - 26) ......c.cccccecvieircieee e 1
24 19496-G1 REAR VIEW MIRROR ...ttt eirnie e ee e e e aen e e e e e e e 1
25 19502-G2 SUPPORT BRACKET ....ci ittt et e e et ee et e e eree e s e 1
26 19527-G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL)....ccceeevveveceee e 1
27
28 75524-G02 WINDSHIELD KIT (SHUTTLE 2+2) (INCLUDES ITEMS 29 - 35).....ccccccvveinnnen. 1
29 * WINDSHIELD ..ottt ettt e e e e e re e ee e 1
30 EGWHC12 SASH, 26" LG ..ottt e es 2

Page Q-9 Service Parts Manual



N

Electric Vehicle

WEATHER PROTECTION, SHUTTLE 2+2

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1811 Wilkinson Rd. Augusta,
GA 30904. Telephone (706) 729-9911 or FAX (706) 729-0055

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL).......ccceeecvvieeiiciiieeeeane 2
32 EGWHW12 WASHER, 1/4" (STAINLESS STEEL) ..eovviveereee e 4
33 EGWHG13 RUBBER GROMMET .......ooiitieiieeseeerreee e eesee e sne s ssvee s s sne e s e e s snee s enes 2
34 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) «....uvvviiiieeeeeeee e 2
35 EGWHL-14 LABEL (SAFETY) oottt ettt 1
36
37 75525-G02 SPLIT WINDSHIELD KIT (SHUTTLE 2+2)

(INCLUDES ITEMS 38 - 44) .....ceveiiieieie et seeee s e en e s s 1
38 * WINDSHIELD ...ttt ettt e e s e s e e s s nneeae s 1
39 EGWHC10 TN T T X 2
40 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL)......cccocevreiercererrceennne 2
41 EGWHW12 WASHER, 1/4" (STAINLESS STEEL) ....cooiviiiiiieeee e 4
42 EGWHG13 RUBBER GROMMET ...ttt ee s s s 2
43 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) .....covcvereeeeeeeee e 2
44 EGWHL-14 LABEL (SAFETY) oottt et ss e s sveeesren e see e ene s ssvee s s sanee s ee e s sneesennns 1

Service Parts Manual Page Q-10




WHEELS AND TIRES

N\

Electric Vehicle

- Includes ltems 2 - 4
- Includes ltems 6 - 8
- Includes Items 10 - 12
- Includes Items 14 - 16
- Includes ltems 18 - 20

~NWOoo=

—_ -

Page R-1

Service Parts Manual




Electric Vehicle

WHEELS AND TIRES

6" CHROME HUBCAP
23

GOLD / SILVER SPOKE HUBCAP

24
25

8" CHROME HUBCAP
22

Service Parts Manual

Page R-2



N

WHEELS AND TIRES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 27772-G09 TIRE AND WHEEL ASSEMBLY (LINKS 1 18 X 8.5 - 8)

(INCLUDES ITEMS 2 - 4).... ettt seiee e e see e e stee e e s nr e ae e s sraeeesnane AR
2 27772-G10 LINKS 1 CARLISLE TIRE, 18 X 8.5 -8 ..ot veees e s e eveeene AR
3 15169-G1 WHEEL RIM (4 LUG) ...eii ittt see e ses s eee s s e s s s e AR
4 11657-G1 VALVE STEM ...ttt ettt e e e s e AR
5 27772-G03 WHEEL AND TIRE ASSEMBLY (TURF SAVER 18 X 8.5 - 8)

(INCLUDES ITEMS 6 - 8).uueeiiiieiciieercreeseresvieesreeessseeesssnessseeessseeessenssssseesennd AR
6 27772-G07 CARLISLE TIRE (TURF SAVER 18 X 8.5 - 8) ..ecccvvvvceee e veee e see s AR
7 15169-G1 WHEEL RIM (4 LUG) ...ttt AR
8 11657-G1 VALVE STEM ...ttt ettt e e e s e AR
9 27775-G01 WHEEL AND TIRE ASSEMBLY (USA TRAIL 6-PLY 185X 8.5-8)

(INCLUDES ITEMS 10 - 12)...ueiieceeie e eeeeseeeeseeeessvee e e sne s sssee s s sveesseee s sneeesnens AR
10 27775-G02 CARLISLE TIRE (USA TRAIL, 6 PLY 18 X8.5-8) ceeccceverrervcerrcreeeceee e AR
11 15169-G1 WHEEL RIM (4 LUG) ...ttt AR
12 11657-G1 VALVE STEM ...ttt ettt e e e s e AR
13 27772-G02 WHEEL AND TIRE ASSEMBLY (TURF GLIDE 18 X 8.5 - 8)

(INCLUDES ITEMS 14 - 1 B)..ueeiiieie et e seeeereeeesee e e sne s ssvee s s sveessee e s sveeeenes AR
14 27772-G06 CARLISLE TIRE (TURF GLIDE 18 X 8.5 - 8) eeeevvevveerrerereveersereeessviee s e AR
15 15169-G1 WHEEL RIM (4 LUG) ...ttt AR
16 11657-G1 VALVE STEM ...ttt ettt e e e s e AR
17 27772-G04 WHEEL AND TIRE ASSEMBLY (FAIRWAY 18 X 8.5 - 8)

(INCLUDES ITEMS 18 - 20)...uutiecteeeeeeeeeeeeereeesreeeesseeessseessseesssnvessseessssseessnnns AR
18 27772-G08 CARLISLE TIRE (FAIRWAY 18 X 8.5 - 8).eeicceeeeeervceeeerreseee s eseeessee s AR
19 15169-G1 WHEEL RIM (4 LUG) ...ttt AR
20 11657-G1 VALVE STEM ...ttt ettt e e e s e AR
21
22 14913-G** 8" CHROME HUBCAP (OPTIONAL)......ctiictrereieeeteeeeieeesteesseeessneessveeesssenenns AR
23 16042-G** 6" CHROME HUBCAP {OPTIONAL)....cctiiiciiiieiiiiieteeciiete e seeseeeessenese s seneene s AR
24 19241-G** GOLD SPOKE HUBCAP (OPTIONAL) ..c.cieie ittt eciieee s eee s eren e AR
25 19241-G** SILVER SPOKE HUBCAP (OPTIONAL) ....cutrirciereteereerereeesseeeesneessveeessvenenns AR

Page R-3 Service Parts Manual




SPECIALTY PRODUCTS

SPECIALTY PRODUCTS

Service Parts Manual

Appendix - A



SPECIALTY PRODUCTS

SPECIAL TOOLS Part No.
BATTERY SET DISCHARGER, 36 VOLT, 75 AMP ..o eeeeeeeeeeseeeeeeeeeeeeeeeeseeseeesae s st seeseessessee s seeseeseen 28251-GO1
BATTERY MAINTANANCE KIT oo eeeeee e eeeseeseeseeseeeeeeseeseeseesseasesessesseeseessseseeeeeseeseessesseesenseaseeseens 25587-GO1
CoTU =TT N 1N )0 £ = 16489-G1

DIGITAL MULTISMETER e et eeeee e seeeeeeeeeeeeseeseeseeseess e eeeseeseeseessesseeeaseaseeseessseseeseaseeseessessenseeseaseeseens 27481-GO1
CRIMPING TOOL. oot ee e eeeeseeseeseeseeeseeseeseeseeseeesesseeseseeseeesesseeseeseseesseseseeesseeseessesseseeseeeees 27765-GO1
SLIDE HAMMER

(AXLE/HUB REMOVALY) ....etveeerevereereveseesesesseeseeseosseesssss st sessese s eseseseesesesesesesasseosssesssesesssseressneresesseresees 15947-G1

SLIDE HAMMER

(AXLE REMOVAL ONLY) ..o tveeereveseesesessesesesseessesseesseestsssssssessese s eseseseesesesessesssessessesesssstresessereseeneseneenesenses 18753-G1

PAINT

HUNTER GREEN - TOUCH-UP PEN ... oot et eeeeeee e eeee e eeeseeseeseesseseeseseasseseessee s seeseeseessesseesenseaseeseee 28432-G02
CHAMPAGNE BEIGE - TOUCH-UP PEN.......oooeeioeeoeseeeeeeseeseeseeseesseseeseeseessessessesseesessseseessessesseaseessessessesees 28432-GO1
HUNTER GREEN - 12 OZ. AEROSOL ..o eeeeeeeeeeeeeeeseeseeseoseeeeeseesesaesesessessseseesesaesasessesssessesesassasesseessene 28140-G09
CHAMPAGNE BEIGE - 12 OZ. AEROSOL ..ottt e eeeeeeseseeseeseessessessesseeseesseseeseessesseaseessessessesees 28140-G15

PERFORMANCE PRODUCTS

FORMULA 40 VINYL-COAT® - WHITE ....ceoeoceereeeeeeecses e ssssssesssssssssssssssssssssssssesssessaessessassssnsenns 28166-GO1
PLEXUS® CLEANER, 7 OZ (FOR WINDSHIELDS)......cocueeeeeeeeeeeeeeeeeeeeseeseeeessessss s sessensssssssssesessesssnenss 28433-G01
PLEXUS® CLEANER, 13 OZ (FOR WINDSHIELDS)........oceoveeeereereeeesnseseseesssssessssessssesessssesssssssssnssnns 28433-G02
BATTERY PROTECTOR, 14 OZ AEROSOL ...ttt s e se e nee s 75500-GO1
CARBURETOR & CHOKE CLEANER, 15 OZ AEROSOL ......coiiiiiiiceeene e 75501-G01
WHITE LITHIUM GREASE, 14 OZ AEROSOL.......cocci it 75502-GO1
PENETRANT/LUBRICANT, 15 OZ AEROSOL ......ccricirreiirrer et s 75503-GO1
MULTI-PURPOSE CLEANER & DEGREASER, 14 OZ AEROSOL .......occooiiiiiiee ittt 75504-G01
MULTI-PURPOSE HAND CLEANER, 32 OZ LIQUID.......c.cooiiiriiir e e ssn e e 75505-GO1
BATTERY CLEANER, 32 OZ WITH TRIGGER SPRAYER ........ocoriiireirreree e 75506-GO1
BIODEGRADEABLE CLEANER, 32 OZ WITH TRIGGER SPRAYER .......cccooiiiiee e 75507-G01
MULTI-PURPOSE VALUE PACK. ...ttt ee s san e e s ne e s e e see e e senemeesanenne 75508-GO1
* BATTERY PROTECTOR, 4 OZ AEROSOL * WHITE LITHIUM GREASE, 4 OZ AEROSOL

* PENETRANT/LUBRICANT, 4 OZ AEROSOL * CARBURETOR & CHOKE CLEANER, 4 OZ AEROSOL

Appendix - A Service Parts Manual



ACCESSORIES

ACCESSORIES LISTING

Service Parts Manual

Appendix - B



ACCESSORIES

ACCESSORIES LISTING KIT NO.

SUN TOP KIT, GOLF CAR .....oooiiieereceee e 75040-G*" .....oeeeeeen
SUN TOP KIT, SHUTTLE 242 .....coiiiirreecereeneees 75123-GO1 ..o
WINDSHIELD KIT, GOLF CAR....ccccvriirrriee e 75524-GO01 ...,
WINDSHIELD KIT, SHUTTLE 2+42....cccov e 75524-G02......cocen...
WINDSHIELD KIT, SPLIT, GOLF CAR .......coceeevnne. 75525-GO01...cocvvenen.
WINDSHIELD KIT, SPLIT, SHUTTLE 2+2.................... 75525-G02........coc..c...
SAND RAKE ...ttt 14735-G1 ..o
TOW BAR KIT (PERMANENT)......oocirieee e 75310-GO1 .....ceeveeeeee.
WEATHER ENCLOSURE (3 SIDED) .....cccocvvvevieeen. 75078-GO1 .....cccveveeee.
WEATHER ENCLOSURE (3 SIDED) ......cceocevreeeenee. 75492-GO01 ...,
WEATHER ENCLOSURE (4 SIDED) ......cccoevreeereree. 75079-GO1 ..o,
REAR VIEW MIRROR (REQUIRES SUN TOP)........... 19528-G2....cocvvrerrnnne
MESSAGE HOLDER KIT (REQUIRES SUN TOP) .....75094-G01 .................
HOUR METER.......ci i 75113-G02 .........c.......
COOLER JUG / BRACKET KIT ...cooiiiiereceeceneeneens 75495-G01 .....cccveveeee.
BAG COVER / RAIN CURTAIN KIT..c.ccooirreerrenenn. 75191-GO01 ..o,
ASHTRAY KT ..o e e 75109-G02.......cceen.e.
TURN SIGNAL KIT ..o 75107-G02......ccoveevnee.
SAND BOTTLE ... 75009-GO1 .....cccvenneeee.
8" CHROME HUBGCAP.......ccoiiereeceree e 14913-G™ ..o
6" CHROME HUBCAP........cccicerieceree e 16042-G™.....oovcreree
GOLD SPOKE HUBGCAP ......cocoirrieererererreerresennes 19241-G™ ..o
SILVER SPOKE HUBCAP ......cccorierrecrrcereecee, 19241-G™ ..o
SHUTTLE 242 KIT e 74150-G™ ..o,
CENTER BASKET ..ot 75003-G02.................
SIDE BASKET ....oiiieeeeeeee s e 75007-G02.................
TWO BAG ATTACHMENT ... 75183-GO01 .....cccveeee.
CONVERTIBLE CARRIER KIT.....occcorriirreerrecee. 75179-G* v,
4 BAG ATTACHMENT .....ooiiiiriiiireecee e 75335-GO01 ...,

See Weather Protection (Golf Car)
See Weather Protection, (Shuttle 2+2)
See Weather Protection (Golf Car)
See Weather Protection (Shuttle 2+2)
See Weather Protection (Golf Car)
See Weather Protection (Shuttle 2+2)

See Tow Bar (Permanent)

See Weather Protection (Golf Car)
See Weather Protection (Shuttle 2+2)
See Weather Protection (Golf Car)
See Weather Protection (Golf Car)
See Body

See Electrical

See Weather Protection (Golf Car)
See Body

See Electrical

See Body

See Wheels and Tires

See Wheels and Tires

See Wheels and Tires

See Wheels and Tires

See Body
See Body
See Body, Seating (Convertible Carrier)
See Body

Appendix - B Service Parts Manual



[EZG0O]

a SR Company

E-Z-GO Division of Textron Inc.

P.O. Box 388 Augusta, Georgia 30903-0388 USA

Inside USA Phone: 1-800-241-5855, FAX: 1-800-448-8124

Outside USA Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron Inc.

Technical Communications Department




	Front Cover.ps
	

	Pg i-ii ModelsWarranty.ps
	
	

	Pg iii -vi GenIndex.ps
	
	
	
	

	Pg vii-viii HowToUse.ps
	
	

	Pg ix IPBHeading.ps
	

	Accelerator.ps
	
	
	
	

	BatteryChargerPort.ps
	
	
	
	
	
	
	
	

	CEWORLDBatteryChargers.ps
	
	

	Body.ps
	
	
	
	
	
	
	
	
	
	
	
	
	
	

	Brakes2001.ps
	
	
	
	
	
	
	
	

	DirectionSelector.ps
	
	
	
	

	DirectionSelectorPDS.ps
	
	

	ESC.ps
	
	
	
	

	ESC PDS.ps
	
	
	
	

	ESC(HD).ps
	
	

	ElectricalSystem.ps
	
	
	
	
	
	
	
	
	
	
	
	

	ElectricMotor.ps
	
	

	FrontSuspension.ps
	
	
	
	

	J) NewFrontSuspensionAndSteering.ps
	
	
	
	
	
	
	
	

	RearAxle.ps
	
	

	RearSuspension.ps
	
	

	SeatingBagHolderGOLFCAR.ps
	
	
	
	

	Seating2+2.ps
	
	
	
	

	SeatingCONVCAR.ps
	
	
	
	
	
	

	Steering.ps
	
	
	
	

	(P)TowBar.ps
	
	
	
	

	(P)TowBarCasual.ps
	
	

	(Q)WeatherProtectGC.ps
	
	
	
	
	
	

	(Q)WeatherProtect2+2.ps
	
	
	
	

	(R)WheelsTires.ps
	
	
	

	AppASpecialProd.ps
	
	

	AppBAccessList.ps
	
	

	Cover ElectPDS PartsBack.ps
	


